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Read safety instructions carefully and understand them before using. Retain this Operation Instruction for
future reference.Excuse for not noticement in advance while the design of the sparepart has to be changed.
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Thank you very much for buying our sewing machine.Before using your new machine,please read the safety instructions
below and the explanations given in the Operation Instruction.

With industrial sewing machines,it is normal to carry out work while positioned directly in front of moving parts such as the
needle and thread take-up lever,and consequently there is always a danger of injury that can be caused by these parts.Follow
the instructions from training personnel and instructors regarding safe and correct operation before operating the machine so

that you will know how to use it correctly.

SAFETY INSTRUCTIONS

1.Safety indications and their meanings

This instruction manual and the indications and symbols that are used on the machine itself are provided in order to ensure
safe operation of this machine and to prevent accidents and injury to yourself or other people.
The meaning of these indications and symbols are given below.

Indications

A DAN G E R The instructions which follow this term indicate situations where failure to follow the
instructions will almost certainly result in death or severe injury.

The instructions which follow this term indicate situations where failure to follow the

A CAUTIO N instructions could cause injury when using the machine or physical damage to equipment
and surroundings.

Symbols

This symbol (A) indicates something that you should be careful of. The picture inside the
""""" triangle indicates the nature of the caution that must be taken.
(For example, the symbol at left means"beware of injury".)

® .......... This symbol (O) indicates something that you must not do.
This symbol (@) indicates something that you must do. The picture inside the circle indicates
""""" the nature of the thing that must be done.
(For example, the symbol at left means "you must make the ground connection".)

I
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Notes On Safety

/\ DANGER

Wait at least 5 minutes after turning off the power switch and disconnecting the power cord from the wall outlet before
opening the face plate of the control box. Touching areas where high voltages are present can result in severe injury.

/\ CAUTION

Environmental requirements

Use the sewing machine in an area which is free from cThe ambient temperature should be within the range

sources of strong electrical noise such as high- of 5°C to 35C during use.
frequency welders. Temperatures which are lower or higher than this may

Sources of strong electrical noise may cause cause problems with correct operation.
problems with correct operation.
The relative humidity should be within the range of

Any fluctuations in the power supply voltages should 45% to 85% during use, and no dew formation should
be within £10% of the rated voltage for the machine. occur in any devices.

Voltage fluctuations which are greater than this may Excessively dry or humid environments and dew
cause problems with correct operation. formation may cause problems with correct operation.

The power supply capacity should be greater than Avoid exposure to direct sunlight during use. .
the requirements for the sewing machine's electrical Exposure to direct sunlight may cause problems with
consumption. correct operation.

Insufficient power supply capacity may cause

problems with correct operation In the event of an electrical storm, turn off the power

and disconnect the power cord from the wall outlet.
Lightning may cause problems with correct operation.

Installation

@ © © ® QU

. . . Hold the machine head with both hands when tilting
Machine installation should only be carried out a it back or returning it to its original position.
by a qualified technician. Furthermore, after tilting back the machine head,
do not push the face plate side or the pulley side
Contact your dealer or a qualified electrician for from above, as this could cause the machine head

any electrical work that may need to be done. to topple over, which may result in personal injury
or damage to the machine.

The installation should be carried out by two or ﬁ All cords should be secured at least 25mm away

more people. from any moving parts. Furthermore, do not
excessively bend the cords or secure them too
firmly with staples, otherwise there is the danger

Don't connect the power cord until installation is that fire or electric shocks could occur.

complete, otherwise the machine may operate if

the foot switch is depressed by mistake, which If using a work table which has caster, the
could result in injury. casters should be secured in such a way so that

they cannot move.

Be sure to connect the ground. If the ground Be sure to wear protective goggles and gloves

conqeptlon IS n_ot secure, yourun a high risk of when handling the lubricating oil and grease, so

receiving a serious electric shock, and problems that they don't get into your eyes or onto your

with correct operation may also occur. skin, otherwise inflammation can result.
Furthermore, do not drink the oil or eat the
grease under any circumstances, as they can

Install the safety covers to the machine head and cause vomiting and diarrhoea.

motor. Keep the oil out of the reach children.

v
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Notes On Safety

/\ CAUTION

Sewing

operators who have received the necessary training should be secured in such a way so that they cannot

This sewing machine should only be used by f If using a work table which has casters, the casters
in safe use beforehand. move.

The sewing machine should not be used for any Attach all safety devices before using the sewing
applications other than sewing. machine. If the machine is used without these
devices attached, injury may result.

Do not touch any of the moving parts or press any
objects against the machine while sewing as this may
result in personal injury or damage to the machine.

machine.

If goggles are not worn, there is the danger that if a
needle breaks, parts of the broken needle may
enter your eyes and injury may result.

If an error occurs in machine operation, or if
abnormal noises or smells are noticed, immediately
turn off the power switch. Then contact your nearest
dealer or a qualified technician.

Turn off the power switch at the following times,
otherwise the machine may operate if the foot switch
is depressed by mistake, which could result in injury.
‘When threading the needle

‘When replacing the needle and bobbin 0 If the machine develops a problem, contact your
‘When not using the machine and when leaving the nearest dealer or a qualified technician.
machine unattended

é Be sure to wear protective goggles when using the

Cleaning
Turn off the power switch before carrying out Be sure to wear protective goggles and gloves
é cleaning, otherwise the machine may operate if ® when handing the lubricating oil and grease, so
the foot switch is depressed by mistake, which that they do not get into your eyes or onto your

could result in injury. skin, otherwise inflammation can result.
Furthermore, do not drink the oil or eat the grease
under any circumstances, as they can cause
vomiting and diarrhoea.
Keep the oil out of the reach of children.

VI
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{EFH#BEE Operation Instruction

1.6#INITE Schematic Diagram Of The Machine Table
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£ % BEFE Operation Instruction

2.51#& Specifications

2 7923 7924 7925 7925-H
il K B 3.8
B o %R 7000 7000 6700 5500
HLE DCX27 #11 DCX27 #11 DCX27 #14 DPX27 #18
%t S xf B8 3%& Comparison Table Of Equivalent Sizes
JaEaﬁifg"s’_ize # 9 11 14 16 18 21
Iﬁ = ]
I\tluﬁ'? Nm 65 75 90 100 110 130
etric size
3.4it38 Lubrication
o 0 I A A TS LR 2 ) R U . S TS Tl
o ing I, 8 R A AL
Machine Oil. H i

After filling the pan, the top of the indicator should lie
between (H)and (L)lings.
Add oil,when the oil level indicator reaches or goes below

(L).

T2l 45 W 2 AE 55 210 B 4 TF 46 A8 I, BOAH 24— B
A5 F TN G AR 252 - 3 .
‘EN |

Apply 2 or 3 drops of oil by hand when the machine is used
for the first time or has been left unused for some time.




£ % BEFE Operation Instruction

5. 4HR%: & £ 7A Filling The HR Witch Silicon Oil

By Lk W 2, S L RS B it
TR T W S, U % g2 NHLACHY IS BA A R E

6. FZ B9/ % Threading

FL A,

W2 O F & E
Make sure the machine
is threaded correctly by
reading diagram.

C)
= 0
’,T o
AW
oK
=
jwl n
threading
diagram

Fill the HR device with oil be for it is too low in order to prevent
needle thread breakage and fabric damage.

Note: Use Pegasus recommended silicon oil. ( UNION
CARBIDE CORPORATION ) UCC L-45(10)

DATIT s R Bl (=4
2) BN LA LS S I MU g 45 AE — il .

3) &l 2k
B 2P BB IR AT, B 45 Sk IR g U R 2.
4) 75 k2

L th 5 Sk, B 40

1)Open three covers. Sewing the presser foot aside.

2)Knot the preset thread and the thread being used together
to thread the machine.

3)Needle thread

Trim the knots off neatly before passing through the eye of
the needle to rethread .

4)Looper theread

Trim the knots off neatly after passing through the the eye of
the looper.



£ % BEFE Operation Instruction

7. JE B E 71 B985 Adjusting The Presser Foot Pressure

1 &

To stretch
W 45 ?
To shrink

9.5t E BUiET5 Adjusting The Stitch Length

F % Handwheel

&
Push Button

1) FE I FE 7 1300 45 1 4 FF 852 06 O e 3 088 2 @ K it

1)Loosen adjusting nu@ and turn adjusting screw @ to
adjust the presser foot pressure.

It should be as light as possible, yet be sufficient to
obtain the proper stitch formation.

1) ZEah ol A TR O 5, LR O LM
A SR IEAT A 50 Y T SRR .

E

1)Loosen the nut 1 and move the lever up @and down to obtain
the correct differential feed ratio, then tighten nut (.

D) 4RAT: $2 41, e sl Bty e, ol o B 0t TR AL

2) IX IS 30 H8 AT $2 AL, 34 % B B e, AR HE b g X v
A B

T BT A RE AR U Y 55 0 T A5 I Y 22 B B 22 JE kAT
AT

1)while pressing the button, turn the handwheel to seek the
position at the push button goes further into the depth.
2)then,keeping the push button pressed, turn the handwheel
and set the desired scale to the aligning mark.

Note: Stitch length adjustment must only be made after the
differential feed ratio has been changed.



£ % BEFE Operation Instruction

10. EZ31E 18T The Differential Pressure Regulation
FABNEREOFr SR BE@, X FikAm kAT .
FEREAT IR T LR (MG LA, T RV AR .

Loosen the adjusting nut @ and turn adjusting nut @ to
adjust the top feed pressure. It should be as light as possible,
yet be sufficient to obtain the proper stitch formation.

M. ExEFmFRIFEEIET Sending Fabric Quantity Before And After Adjustment
VAL SR BE O J5 47 3 B8 BE@ Sk P Y L3k A 2 1 A s

After loosening the adjusting nut (D, turn the adjusting nut @
to adjusting the top feed front to back motion.




£ % BEFE Operation Instruction

12 2R 7SBY75 Adjusting The Thread Tension

1) 2R A 3 990 F AT R IR BF @, b3t 2

N S, S . s O 40 Y e
1o boken € b LR MR RE®), 25 b e £k 0 BE @) SR HEAT 4
-7 % : : :
To tighten 1)Make tension adjustments with the needle thread knob(®,
= the top cover thread knob @,and the lower looper knob®).
[& ®© @ ©
—
7 ) \

DU BRORE S 3 A 5 o B Ol

1)Mainly the slots of the needle plate and the feed rows
should be cleaned.

D) HEG NS AT, SR B M 3G 507, RIS IR
BAE A AT 2R

2) B LA [ 1) 4 2 LI B IR AL

1)Check the needle carefully to see that the scarf is turned

to the rear of the machine.
2)Insert the needle to the proper depth, and fasten securely.




£ % BEFE Operation Instruction

15. 0 #1;HAYTEER Checking The Qil Circulation

&% Operating

1) A A AL B0 406 BRR B0, 35 76 0 &l s, 38 0 ol 2 A
1) Check the status of oil cycle, after adding the oil, please
check the status of oil recycle through oil window.

Oil Filter
1) AU ) 58 48, 15 728 48 a5 A s T8 e — 0k, AR A,
BE6 H B e — IR,

EN]

1) Replacing the oil one moth after the first use and every six
months there after.

2) MU aE 2%, WE R H kg i s e — k.
SR I A AUTRE B, 53 PR LA

2) Check and replace the oil filter every six months.
NOTE:On machines fit with a UT device,remove the solenoid
bracket.



£ % BEFE Operation Instruction

17. 7 71 F 9 E # Replacing The Lower Knife

T 62
5 A
o S
f o
[ %
4
@ 14
y )
® < S
@ ° o
®
Q b
@®
o
@
t7R
upper knife
R = EA
K T7] 7 top surface
;I:Jt]t]ir?;Bedge of the needle A
of the lower plate
knife B

lower knife

FiELQD,
%;ﬂ%%ﬁﬁEm,ﬁ%%®%ﬁﬁzo
D WFFIS®D.

Toremove the lower knife

1)Loosen the screw(.

2)Temporarily screw after sliding the lower knife holder
@to the left.

3)Loosen the screw®).

4)Remove the lower knife@.

5
S
—]

N1 LA RIRIE B A

G T IR

D EANTHHRFO.

2) FRIEZQ.,

3) ) TR LTI gk dn e B s A
4 MIFB2G, FTIIZR@OM A% .

EN

To replace the lower knife

1)Insert the lower knife(.

2)Tighten the screw®.

3)Turn the handwheel on the knife (3) mobile alignment as
shown in the position.

4)Loosening the screw® makes the lower knife @holder
slide to the right.

AT R AL T T 2JBAE T+ A1 [F] K P &
Pehr POV R RATBIZ, WA BT LR DL

EN_
Lever of [A] = lever of [B]
Chek cutting action of knife
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A ¥l FEEBHEMachine Bed Frame Mechanism
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A ¥l FEEBHEMachine Bed Frame Mechanism

= *h =B 3 b7
o, | ES REF NO. R DESCRIPTION = fzf /';é'\;!T — NEO%FE
A-1 2317-01-01 ML Frame 1 1 1 1
A-2 41-10501000-08 | B & £ 5 Spring Pin 1 1 1 1 |®o5%10
A-3 2316-01-02 e Pipe 2 2 2 2 |osx17
A-4 2316-01-03 5 ) Y Pin 1 1 1 1 |wax40.5
A-5 209-10-03 A Sl L AS R g Plug 1 1 ®15. 2
A-6 2316-01-04 EF AR S B8 Al A Bracket Assy 1 1 1 1
A-6-1 |2316-01-04-01 |fFH 4 Bracket 1 1 1 1
A-6-2 |41-20501400-08 |4% & R A7 FF 114 Spring Pin 1 1 1 I |o5x14
A-6-3 [41-10700800-08 |5l HR 32 242 5 £r 45 Pin 1 1 1 1 | o7x8
A=7  |12-60602522-01 | He#s4eigg  |Bolt 2 2 2 | 2 | A NAMEX1/25
A-8 209-01-19 WLk s A Bed Pin 4 4 4 4
A-9 44-00000002-01 |43 M1 22 42 b5 2% Earth Lable 1 1 1 1




B1 Cover Mechanism
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B.E7% %8 Cover Mechanism

rig E S REF NO. % 7R DESCRIPTION 7 fff 'ng o Nfo@f&

B-1 2316-02-01 L Top Cover 1 1 1 1

B-2 12-40401625-01 | F38i4] Screw 4 4 4 4 |M4%0.7/10

B-3 2316-02-02 [ i 2 B Gasket 1 1 1 L |1=1.0

B-4 2316-02-03 iR Oil Sight Window 1 1 1 1

B-5 2316-02-04 kg g Plug 1 1 1 1 |oo1

B-6 2317-02-01 JEE R Face Cover 1 1 1 1

B-7 2316-02-06 J AT 24 Presser Bar Assy. 1 1 1 1

B-8 12-40401025-01 | A= s A I4T Screw 4 4 1 4 |M4X0.7/10

B-9 2316-02-07 ML AT i i A Fan Cover 1 1 1 1 [1=2.0

[B-10 |12-40400825-01 [HL5%47 3 b HARET Screw 2 2 2 2 [M4X0.7/7.4

B-11 [2316-02-08 WrEs |Front Cover (Right)” 1 1 U1 [Lozososs
B-12 |2316-02-09 A SR BE Hinge 1 1 1 1

B-13 |12-40401225-01 |7k geigs] Screw(M4xL12) 3 3 3 3 |M4Xx0.7/12

B-14 [209-02-26 A ST BC B Pin 1 1 1 I | ®4x120

B-15 |12-80400412-01 |75 seieid g4y Screw 1 1 1 L [M4X0.7/4(ANHS23K)
B-16 [209-02-32 T B e B B Spring 1 1 1 I | ®0. 84Tk

B-17 |2316-02-10 TS AT A A BRAE AR Latch 1 1 1 1 |1=2.0

B-18 |12-40300625-01 |fysEset] JF AT BRAI AR IZET | Screw 1 1 1 1 |M3X4.5

B-19 [12-80301212-01 |l "5 2 Wb BR A4 Screw 1 1 1 L IM3X0.5/12 (W NHI52k)
B-20 [12-80300412-01 |§r¥cA SR AI5%E]  [Screw 1 1 1 L (M3 4(A k)
B-21 “[2316-02-11  |wreEsemfek [Latch I 1 I {1 |09 =
B-22 |12-40400525-01 |7 =5 R ARIZET Screw 1 1 1 1 [M4%0.7/5

B-23 [209-02-15 B¢ [ o 3 Flat Spring 1 1 1 1 |r=0.7

B-24 |12-40400825-01 |f 5 & 24T Screw 1 1 1 1 [M4x0.7/7.4

B-25 [2316-02-12 T2k i 5 e R Front Cover (Left) 1 L |r=1.6

B-25A [2316-02-12A DU A B Front Cover (Left) 1 1

B-26 |12-40400525-01 |f 5 A2 ¥ g 4T Screw 2 2 2 2 |Mx5

B-27 |2316-02-13 i R Cover 1 1 1 1 |T=5.5

B-28 [12-40400825-01 | 755 Fy 25 Saf HIR4ET Screw 2 2 2 2 |M4Xx0.7/7.4

[B-29 |12-40401225-01 | b N HE LR AHRIRES Screw(M4xL12) 1 1 1 L |M4x0.7/12

B-30 |12-40401225-01 | L&kl Fifekigsr  [Screw(M4xL12) | 1 1 1| 1 |[wxo712
B-31 |[2316-02-14 SRR E Threading diagram 1 1

B-31A [2316-02-14A U2k 7 2 fr o Threading diagram 1 1

B-31B [2316-02-14B Tk ekigR K Threading diagram 1 1 1

B-32 |44-00000001-00 |&ij 5 ik 2 28R kR4 Caution Label 1 1 1 1

B-34 [44-00000006-00 | RkR% Label 1 1 1 1

B-35 [12-60601420-01 | L% migsIM6X14 Screw 3 3 3 3

B-37 [2316-02-15 B4k o AR R 8 1 1

B-38 |2316-02-16 sEad (%) Cloth Plate Ass'y (Wide) 1 1 1 1

B-39 |2316-02-17  |4E5#HE Sewing Table Shaft Sleeve 1 1 1 1

B-40 [12-80400412-01 |4&& 5 aaa S 14T Screw I | 1 1| U fwxora
B-41 [23-06203110-09 |4%& Fihik e Washer 1 1 1 1 |o6

B-43 [2316-02-18 5 AT IR AT Screw 1 1 1 L [M4X0.7/D6X%2.8
B-44 [209-03-14 # 5 I AT 2L 28 nh B Cushion Rubber 1 1 1 1

B-45 [2316-02-19 g5 FEx (0D Side Cover (Wide) 1 1 1 1

B-46 [12-40402025-01 |46 SEAEREIMEET Screw 1 1 1 L [M4x0.7/20

B-47 [22-04000000-08 |4%& T Hlsa 4% 4 jE| Spring Washer 1 1 1 1 | D4

B-48 |12-40400825-01 |44 NHSE5EEREZAT Screw 2 2 2 2 (mx0.7/7.4

B-49 [21-04013134-02 |45 NE ok ikE Washer 2 2 2 2 | D4XD13.4X1.3
B-50 |209-03-14_ |#A TR |Cushion Rubber 2 2 2 2

B-51 [209-03-23 e R TR Latch I 1 vl =
B-52 [12-40400525-01 |44 FE5EMRA A IZET Screw 1 1 1 1 |m4x4.5

B-53 [2316-02-20 G N A e Plate 1 1 1 L |1=2.0

B-54 |12-10400820-01 |4 & NEEEMRA A SE2%]  [Screw 2 2 2 2 |M4X0.7/7

B-55 [2316-02-21 HETT T 1 1 1 1

B-56 [2316-02-22 # G IT BT 85T Screw 1 1 1 L w4

B-57 [2316-02-23 4 PR T S A H1 5% Spring ! ! ! !

B-58 [2316-02-24 45 T JA B 5T IR R Bracket 1 1 1 1

B-59 [2317-02-02 A VEERTI Fabric Guide 1 1 1 1




B.E7% %8 Cover Mechanism




B.E7% %8 Cover Mechanism

rig. ES REF NO. 2R DESCRIPTION 7 fgf 'EZ!T — &%@}i
B-59-1(2317-02-03 EEARWEERL SN 1 1 1 1

B-60 [12-40402025-01 |46 A7 $5HHR%T Screw 2 2 2 2 [BAAHHI30X8X5
B-61 [2316-02-26 DIE i Eye Guard 1 1 1 1 |M4.5X%6

B-62 [12-60300520-01 |Bhiy=ig4l Screw 2 2 2 2

B-63 [23-03204070-09 |pi ey Washer 2 2 2 2 [M3X5.5

B-64 [2316-02-27 [y e gt 48 Bracket 1 1 1 1 |®3.4x ®7X0.5
B-65 [209-03-13 W7 47 R R T Screw 1 1 1 1 [r=2.0

B-66 |23-06503110-09 |Bi Syl s Washer 2 2 2 2 |M4X0.7, D6X2.8
B-67 [2316-02-28 Wlse e 1 1 1 1 |o4

B-68 |12-90400820-01 |Hl7c/ I i BURET Screw 5 5 5 5

B-69 |2316-02-29 Wl bkt |casket |1 1 1 [ 1 waxo.7/7.4
B-70 [2316-02-30 i i AL Cover Plate 1 1 1 1 |o2

B-71 [16-40401225-01 |5 datiuR4T Screw(M4xL12) 4 4 4 4

B-72 |12-40401625-01 |2&&BRA7HTI24ES Screw 1 1 1 1 [M4X0.7/12
B-73 |14-60403020-01 |&&& MAr i35 iset Nut 1 1 1 1 [M4xo0.7/10
B-74 |* T Type Plate 1 1 1 1 |M4X0.7

B-75 |101-01-14 RS AT Rivet 2 2 2 2

B-76 |44-00000010-00 [HL%5 M Head Number Plate 1 1 1 1

B-77 |101-01-14 WUk SR = T Rivet 2 2 2 2

B-78 [2316-02-31 TH ek Silicone Oil Reservoir (Uppper) | 1 1 1 1

B-79 |2316-02-32  |mizk#kmigs 0000 [Cover |1 1 [ S T I
B-80 [2316-02-33 (R EREN Felt 1 1

B-80A [2316-02-33A IRk Felt 1 1 [r=4.0

B-81 |2316-02-34 [T £ T ek e 2 20 Thread Guide 1 1

B-81A |2316-02-34A THT 28 A i ik 2 48 Thread Guide 1 1 |T=1.0

B-82 |12-40401225-01 | gkl & A 4T Screw 1 1 1 1

B-83 [2316-02-35 T2 ek Y 8 2 P4 R Cover 1 1 1 1 |M4X0.7/12
B-84 [2316-02-36 MUET ik & Silicone Oil Reservoir (Lower) 1 1 1 1 [T=0.5

B-85 |2316-02-37 LR R R Cover 1 1 1 1

[B-86 |12-40401225-01 |BLEFREMNEF 241584 | Screw 1 1 1 1

B-87 |2316-02-39-01 |BleMeEmhértaesas:  |oilline | 1 1 11 [waxo.7/12 ~
B-88 |2316-02-39-02 | HUEFREM &t For tubing 1 1 1 1

B-89 [2316-02-38 VS Tk 3o £ Delivery Pipe Clamp 2| 2 2 2

B-90 |2316-02-39 MU h v £ 58 Needle Thread Lubrication 1 1

B-90A [2316-02-39A IR RSP Needle Thread Lubrication 1 1

B-91 |12-40401225-01 |HLEMEEMA HIALIRET Screw 2 2 2 2

B-92 |2316-02-40 WU A I3 R 1 98 Frame The Jam 1 1 1 1 [M4x0.7/12
B-93 [2316-02-41 WU R A HI B Oil Felt 1 1 1 1 (&%

B-94 [279-09-20 MU FeE A E0 8 [ e Fixed Needle 1 1 1 1 |10X7X5
B-95 [2316-02-42  [WULFRRE CRTED HeadPlate | 1 1 L] Rk

B-96 [2317-02-05 EZER AT R Plate Hand Seat 1 1 1 1

B-97 [12-60602522-01 | 283 i T Redgs] Screw 3 3 3 3

B-98 [2317-02-06 FO AT e 7 i Oil Plate 1 1 1 1 |M6X25

B-99 [12-60300420-01 |3 KT e B AR 42 %] Screw 3 3 3 3

B-100 [2317-02-07 AR AR FAPED Line Hook Block 1 1 1 1 |M3X3.5
B-101 |209-03-13 BRI RN ) Screw 1 1 1 1

B-102 [2317-02-09 b ZES TR Front Baffle 1 1 1 1 |M4

B-103 [12-60400520-01 | 28 niuttgs] Screw 1 1 1 1

B-104 |21-04210090-01 | LZEshF iy it igisl 44k | Washer 1 1 1 1 [M4x5.5




C.F IR zhER 4 Crank Shaft Drive Mechanism




C.F IR zhER 4 Crank Shaft Drive Mechanism

2 |E% REF NO. % H DESCRIPTION = fff /';Z!T - R
c-1 2316-03-01 T4 Crank Shaft 1 1 1

C-1A [2316-03-01A F: % Crank Shaft 1

Cc-2 2316-03-02 ESR i R EN Balance Weight 2 2 2 2

c-3 12-60300820-01 | T:5l~F it iz 57 Screw 4 4 4 4 |M3X8

C-4 2316-03-03 [ =i Pin 1 1 1 1

C-5 2316-03-04 A=l T i R T Screw 1 1 M6 X8 (il Fi] )
C-5A  [209-04-09 i £ 3 A% il Shaft Joint Shaft 1 1

Cc-6 2316-03-05 A2 Bl A o 7 = Sealed Cup 1 1 T=2.5

C-6A [2316-03-05A T8 - h Ao R % B A | Sealed Cup 1 1

C-7  |12-40400825-01 | A/ filizk s & i 24T | Screw 3 3 M4X0.7/7.4
Cc-7A  [12-10401020-01 | EkhZchhkss s migs  [soew | ) 2 [ 2 fwaxiopk T
C-7B [12-60401020-01 | 57 5l % 3 &5 4] | Screw 1 1 [Max10

c-8 31-04020000-09 | T2 4l A= fill AKOZY Pl ORing 1 1 1 1 [40%2.0

c-9 2316-03-06 Al el A Ball Bearing Ass'y 1 1 1 1

C-9-1 |2316-03-06-01 | A7 HlizK Ball Bearing 1 1 1 1 |[6202LB

C-9-2 |2316-03-06-02 | A4/ Hiz&HE Gear 1 1 1 1

C-9-3 |12-80501012-01 |4/l Ak A2 14T Nut 1 1 1 1 |M5%0.8/10
C-9-4 [12-80500512-01 | L HlZ= Sl 7K Bl £ MR £ T Screw 1 1 1 1 |M5%0.8/5
C-9-5 |31-30012000-09 | =%l i il AKO%Y el ORing 2 2 2 2 |30x1.2

C-10 |2316-03-07-01 | =%l pflzk - 3% Spring 1 1 1 1

lc-11 |2316-03-07 | EHhhEiK BalBearng | 2 2 2 [ 2 [6203 ° .
C-13 [2316-03-16 Al Washer 1 1 1 1 |®32

C-14 |279-02-06 = Jly 5 i R i Oil Seal 1 1 1 1 |5747 M
C-15 |31-17017000-09 | =%l dF vl g &l 044 [l ORing 1 1 1 1 |®17x1.8GHEAD
C-16  |31-04020000-09 | T4l Hill & 2502 ¢ ORing 1 1 1 1 |®41x2.0
C-17 |2316-03-09 ERDEE Vi Right Cover 1 1 1 1

C-18 |12-40401025-01 | =%l fm il 7 o i 4T Screw(M4xL12) 3 3 3 3 [M4x0.7-10
C-19 |2316-03-10 A 1R Fan Ass'y 1 1 1 1

C-20 |2316-03-11 ot i Machine Pulley 1 1 1 1

C-21 |12-80600812-01 | 48 %M ER%ET Screw 2 2 2 2 |M6X1-8

(c-22  |2316-03-15 | BAe i SIRAT Bot |1 1 U [ 1 [we-35"
C-23  [22-06000000-08 | % fy 5% 5 3% £ Spring Washer 1 1 1 1 |o6

C-24 [2316-03-12 Tl b B Spacer 1 1 1 1

C-25 [2316-03-13 RE NS Cover 1 1 1 1

C-26 [2316-03-14 EERETES Middle Bush for Crank Shaft Center| 1 1 1 1 |®35X ®22X15
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D .33 %k F % 281 Thread Tension Mechanism

rT_\lg. ES REF NO. AR DESCRIPTION = ilf /';QQT — N%@}EE
D-1 2316-04-01A [ 28 Je 2 45 411 (41 51D | Thread Tension Device Assembly 1 1 1

D-1A [2316-04-01B T 26 I 2k 5 4114 (3% 1) [Thread Tension Device Assembly 1 1 1 1

D-2 2316-04-01C Ji 4% Jc 2 2% 404 (5 i) | Thread Tension Device Assembly 1 1 1 1

D-2A [2316-04-01D JR £k Je 2 A 411 (4% ) |Thread Tension Device Assembly 1 1 1 1

D-1-1 |2316-04-01-01 s 28 W BE 24 Thread Tension Spring CapAss'y | (3) | (40 | (4 | (D

D-1-2 |2316-04-01-02 & 2% € A ] Stopper For Tension Spring G| W | W | D

D-1-3 |2316-04-01-03 s 3 Thread Tension Spring-needle (D | 2 | 2| (2) |®1.0
D-2-3 [2316-04-01-03C | Mk Thread Tension Spring-looper (2| 2 | 2 | (2) |®0.8
D-1-4 |2316-04-01-04 | JE&EEE Retainer For Thread Tension Spring| (3) | (4) | (4 | (D

D-1-5 [2316-04-01-05 | KZiR Tension Disc 6) | (8 | (8) | (8

D-1-6 |2316-04-01-06 | FKLkiRBiH Felt For Thread Tension Device | (3) | () | (o | o [r=1.3" =~ =
D-1-7 |2316-04-01-07 e LR MR AT Thread Tension Post 3| W | W | W

D-3 2316-04-02 I SuR=id Thread Guide 1 1 1 1 |T=2.0

D-4 12-40400825-01 | L id Ze AR 4T Screw 2 2 2 2 [M4ax8

D-5 2316-04-03 Je 28 78 SR B AR Thread Tension Device Bracket 1 1 1 1 |T=1.5

D-6 2316-04-04 e 2 I Ei i Tension Guide 2 3 3 3

D-7 2316-04-05 PUER I 2 B Tension Guide 1 1 1 1
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E .4tk #4 Thread Guide & Thead Take-Up Mechanism

2 |E% REF NO. & DESCRIPTION = fff /';Z!T - R
E-1 2316-05-01 DYk FEphekid 4L F | Thread Guide Ass'y 1

E-1A [2316-05-01A =4 LRk R4l | Thread Guide Ass'y 1

E-1-1 [2316-05-01-01 (U2 e S5 SUNE T Thread Guide 1

E-1-1A[2316-05-01-01A | =% EHc&id LR Thread Guide 1

E-1-2 |2316-05-01-02 | LBk&kid Lt sy Pin 1 1

E-2 12-80400412-01 | P&kl 4 a4 & [ 12 41| Screw 1 1 M4X0.7/4
E-3 2316-05-02 PRk g ST R Thread Guide Holder 1 1

E-4 12-40400825-01 | ¥k id &MU Je 24T | Screw 1 1 M4X0.7/7. 4
E-5 2316-05-03 VU 28 Bt 2 B Thread Guide 1

[E-5A  [2316-05-03A | —&HHAFIL iR Thread Guide 1

E-6  |12-40400525-01 | 4FFFidekmizsT  [screw | 1 1 ST {waxo. 75
E-7 2316-05-04 [P 353 Thread Retainer Bracket 1 1 1 1

E-8 2316-05-05 B I HL Sk R R Thread Retainer 1 1 1 1

E-9 2316-05-06 BE L Sk e e 3 Thread Retainer Spring 1 1 1 1

E-10 [2316-05-07 B JeHL Sk R R AR IR ET Screw(M2xP0.4xL3.2) 1 1 1 1 [M2X0.4, D2.9X3.5
E-11 |12-40300625-01 | IfiZk Pkt igisr Screw 2 2 2 2 |M3X0.5/7
E-12 [2317-05-01 =R 2 IR Needle Thread Take Up 1

E-12A |2317-05-01A DY 2k T 2k bk 2k i Needle Thread Take Up 1

E-13 |2316-05-09 R 2 e R Thread Guide Bracket-looper 1 1 1 1

E-14 [279-03-22 N R R A Thread Guide 2 2 2 2

E-15 [11-40080425-01D| L F& & Wa@ilscew | 2 2 2 2 [M3%0.5/3.5
E-16 [21-03405070-01 | b R Eal &l 15 # R |Washer 2 2 2 2 | ®3.4X P7X0.5
E-17 [2316-05-11 Rl Bk e B Looper Thread Take Up 1 1 1 1

E-18 [12-40400825-01 | & &4l B4 AR 4T Screw 1 1 1 1 |M4X0.7/7.4
E-19 [2316-05-12 T PRk AR Thread Guide 1 1 1 1

E-20 |12-60300320-01 | N75%&FPhLktisisr Screw 1 1 1 1 |M3X0.5
E-21 [2316-05-13 = B E FidZa  |Thread Guide 1 1 1

E-21A [2316-05-13A Tk FEE g Thread Guide 1

E-22 |2316-05-14 AR R A Thread Guide 1 1 1 1

[E-23 |2316-05-15 VU NS A PR [Looper Thread Take Up 1 1

E-23A |2316-05-15A | HZ& R4 23k4& M |Looper Thread Take Up | ) N I
E-24 |12-40350625-01 | 75 %M BEHkLe R 4T Screw 1 1 1 1 |M3.5%0.6/6
E-25 |2317-05-01B o2 TH 2% 1 Bk 2R A Pick Line Board On 1

E-25A [2317-05-01C Tk JFREI 2 EBRZ B | Pick Line Board On L EF

E-26 [2316-05-17 Pk i £ 3 e Pick Line After Line Support 1 1

E-27 [12-40400825-01 | PhEid & 3 pe g 47 Screw 5 5 [M4x7.5
E-28 [2316-05-18 Peek bk gk 411t Pick AWinding A Line 1 1

E-29 |12-80400412-01 | Ph&kidLeisT Screw 2 2 |M4x4

E-30 [2316-05-19 Pk b g 4 Pick ALine Support Online 1 1

[E-31 |2316-05-20 | BkZFakgk |Pick Offline Thread | ) L I e
E-32 [2316-05-21 WU il 2k Machine Needle On Line 1

E-32A |2316-05-21A BHUet Btk CFRD Machine Needle On Line 1| R

E-33 |2316-05-22 HLEF T i 2 Machine Needle Thread Under 1

E-33A [2316-05-22A BLEF P2 5D Machine Needle Thread Under LR
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F .5t # &% Needle Component

= k= [
rig. E S REF NO. £ DESCRIPTION 5 fgf '?SZ!T = &%@}*E
F-1 2316-06-01 B AT 1 2 & AT Needle Bar Swinging Rod 1 1 1 1
F-2 12-40401625-01 | &1 7% 3l 5 4T 12 4] Screw 2 2 2 2 [M4X16
F-3 209-05-19 B FT 4% ) 3% AT Y Pin 1 1 1 1
F-4 12-80400612-01 | B F 4% 20 1% #4247 Screw 1 1 1 1 [v4xe
F-5 2316-06-02 B R 42 2)) 3 AT il W Crank 1 1 1 1
F-6 12-65601222-01 | BtAF425) fi ik K IR%] | Bolt 1 1 1 1 |M6X0.75/12
F-7 2317-06-01 B FF 2 B Shaft 1 1 1 1
F-8 2317-06-02 B R 4% 2 il A 55 P Collar 1 1 1 1
F-9 12-80300312-01 | & FF4% 20 i 45 5 BBl R 5T | Screw 2 2 2 2 |Max4
F-10 [2316-06-05 EE A2 2) 3l A £ 48 | Washer 1 1 1 I |®12.1X ®16.3X0.3
[F-11 |24-08000000-09 |4 FF¥zhé T 044k  |Ring B 1 T I T -
F-12 |2316-06-25 B KT 9% 3l i Lever 1 1 1 1 |45.5%0.1
F-13 [2316-06-32 B FF 4% Z)) A e KR ET | Bolt 1 1 1 I |M6X0.75X12
F-14 [12-60300420-01 | JZRIEFF th i 55 41847 | Screw 2 2 2 2
F-15 [2316-06-31 R 3% 2 Y Pin 1 1 1 1 [®3X18
F-16 B R4 2yl A R b 2k Oil Line 1 1 1 1
F-17 |2316-06-27 B AT Needle Bar 1 1 1 1
F-18 2316-06-28 HIFE Needle Bar Next Set Of 1 1 1 1
F-19 [12-80400542-01 | 44T T4 % M 24T Screw 1 1 1 1 [M4X5
F-20 [31-11515000-09 | % A4F F#h£0% ORing 1 1 1 I [®11.5X ®1.5
F-21  |12-80300412-01 |kFFFifmmEesr  [Fet |1 1 T I
F-22 |2316-06-29 B FT T 4 AR Lever 1 1 1 1
F-23 [2316-06-30 B R bR R 3 Pin 2 2 2 2 [M3X6
F-24 |[209-10-24 EEAT L 45 22 Plug 1 1 1 1
F-25 2316-06-10 kL S & S BB Needle Clamping Chuck Ring 1 1 1 1
F-26 |2316-06-11 e &3k Holder 1 1 1 1
F-27 |12-60300620-01 |4t 24l k& K4l Screw 1 1 1 1
F-29 [2316-06-12 =Rk Needle Holder Assy. 1 M3X3
F-29A [2316-06-12A VY £k B Needle Holder Assy. 1
F-29B |2316-06-12B TLER K Needle Holder Assy. 1
F-29C |2316-06-12C | k8 kL4t % |Needle HolderAssy. i T 1 oo
F-30 |12-80300312-01 | 3744247 Screw 1 2 2 2 |M2X0.4/3
F-31 |2316-06-13 TR T R Thread Guide 1 |pCx27-10/70
F-31A [2316-06-13A VY £k B e T E iR Thread Guide 1
F-31B |2316-06-13B SR T Ei Thread Guide 1
F-32 |12-60200320-01 |4t 4k izl Screw 1 1 1 1
F-33 [279-02-30 HLEFDC*27 #11 Needle 1 2 1
F-33A |279-02-30A HLEIDC*27 #14 Needle 2
F-33B |206-02-08 WLEDC*27 #18 Needle 2
F-34 [2316-06-14 = ERE R Needle Plate 1 M4 X5
F-34A [2316-06-14A  [PUZk#f#® |NeedlePlate | = 1 N I
F-34B [2316-06-14B FEC xR Needle Plate 1 M4 X8
F-34C |2316-06-14C 2k )R i Needle Plate 1
F-35 [12-10400720-01 |%F#zis4T Screw 2 2 2 2
F-36 [2316-06-15 IR Bracket (font) 1 1 1 1 [m4xs
F-37 |12-40400825-01 | A %F A g 4T Screw 2 2 2 2
F-38 [209-03-14 AR e 1% 1 2 Cushion Rubber 2 2 2 2
F-39 [2316-06-16 S A B R Bracket (rear) 1 1 1 1 [m4axs
F-40 [12-40400825-01 | &%l # i 4T Screw 2 2 2 2
F-41 |2316-06-17 = PU £k WLAEL By B £ Needle Guard (front) 1 1
F-41A [2316-06-17A | kbl ai# 4 | Needle Guard (front) - I i 1 [ 1 [usxs~ T
F-42 |12-40400825-01 | HLA&F 7T 47 4+ 9247 Screw 1 1 1 1
F-43 2316-06-18 =S IRa R Ak Needle Guard (rear) 1 1 M3X0.5/2.5
F-43A |2316-06-18A TR HLED G B 5 Needle Guard (rear) 1 1 |[®12X ®17X33
F-44 |12-90300520-01 | HLA&H 5 84t M i 4T Bolt 1 1 1 1 |o12X @17X21
F-46 [2316-06-02 BUEF J5 OR BT BT R 5T Screw 1 1 1 1| h%
F-47 |2316-06-19 BF AT B Bl A2 & Front Bush For Driving Needle Bar| 1 1 1 1 | HZk, M3X6
F-48 |2317-06-03 B AT 1 B A Rear Bush For Driving Needle 1 1 1 1
F-50 [2316-06-22 PR AN BarChain Line Apron Pin 1 1| H gk
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F $t#F %81 Needle Component

FS |me . HE AMT T
. )\ *

NO. | ES REF NO #H DESCRIPTION 3 [ 4% | 54 | 51 HoTE

F-51 |2316-06-23 BE LR G BT Chain Line Guard Needle 1 1| ik

F-52 [12-00300620-01 | BEZI EFIRET Screw 4 4 |THZ, M3X6

F-53 |2316-06-24 Bl 8 BT FE 4 Bracket 1 1| hk

F-54 [12-60401020-01 | BE&4 &4 4L054ET Screw 2 2 |HZk, M4aX10
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G.Lt

T4 ER1F Upper Looper Driver Mechianiam

rT_\lg. B S REF NO. AR DESCRIPTION = ilf /';QQT — NEO@}EE
G-1 2316-07-01 AR Bent Pin Connecting Rod 1 1 1 1

G-2 12-60401620-01 | o5 &1 3% A+ 08 5T Screw 2 2 2 2 |M4X0.7/16
G-3 12-60401620-01 | & & 3EFF 4547 Screw 2 2 2 2 |M4X0.7/16
G4 2316-07-02 b AT R R B Check Pendulum Block 1 1 1 1

G-5 2316-07-03 R IR B ET [ Screw 2 2 2 2 M

G-6 2316-07-04 b A ok ot A Crank 1 1

G-6A  [2316-07-04A bl Bk ot A Crank 1

G-6B [2316-07-04B JEERL 135 Ll BR i A Crank 1| JEk

G-7 12-65601222-01 | 125 & %l sk ih 4% 32 %5 12 4T | Bolt 1 1 1 1 [M6X0.75%12
-8 [2316-07-05 | LEErAl Shaft 1 1 1 1 |[®10x97

69 21-05420144-02 | a5 &tiGim @ {washer | 1 1 1 1 [o5. 4x ©14.74%2.0
G-10 [12-90501020-01 | & 25 & 4l )= 3r 0 R 4T Bolt 1 1 1 1 |M5X10

G-11 22-04000000-08 | b 25 & Bl J5 i 1M 5 %% 24 [8l| Spring Washer 1 1 1 1 |o4

G-12  |2316-07-07 AR S AR R 2 Plug 1 1 1 1 |®19.5

G-13  [2316-07-08 b A R R Filter 1 1 1 1 |1=0.6

G-14  [2316-07-09 DY £k o - 2l g 1 Spacer 1 D10X P16X8
G-14A [2316-07-09A =gk Al b Spacer 1 1 1 |®10X ®16X38
G-15 [32-09440190-09 | &2 &1 i % B Aol 35 Oil Seal 1 1 1 1 |®L1OX ®19.2X7
G-16  [2316-07-11 bl ot A Lever 1 1 1 1 |39+0.1

G-17  |2316-06-32 AR o SRR ST | Bolt 1 1 1 1 |M6X0.75/12
G-18  |2316-07-12 | LAEMEAR |PinAssy. | 1 i i [ [os5x16.4 ~
G-19 [2316-07-15-01 | o5&k FE A H5 al £k Oil Line 1 1 1 1

6-20 [12-80300412-01 | A M8 KM B4 |Screw 1 1 1 1 [M3x4

G-21 [2316-07-13-00 | L&E S RALNT Guide Seat Components 1 1 1 1

G-21-1 |2316-07-13 R Upper Looper Holder 1 1 1

G-21-2 |2316-07-14 RN AR Rocker Support Sliding Sleeve | 1

G-21-3 |2316-07-15 b Upper Looper Holder Base 1 1 1

G-22  [209-07-15 b R AT S AU B B Felt 1 1 1 1 |1=3.0

623 |12-60350620-01 | LZ5 & REIRET Screw 1 1 1 1 |M3.5%6

G-24  |2316-07-16 LR R AT 5 Needle Rocker Plug 1 1 1 1

G-25 |2316-07-17 | F#E "~ |UpperLooper 1 1 i I
G-25A |2316-07-17A A A Upper Looper 1 1

6G-26 [12-65601222-01 | L& &5 58 f i 4T Screw 2 2 2 2 [M6X0.75%12
G-27 [2316-07-19 EROR - e Cover 1 1 1 T=1.6

G-27A [2316-07-19A JERE AR SR [Cover 1 |[EH

G-28 [12-10250620-01 | #5515 52 A £ BORIIRET | Screw 1 1 1 1 |M2.5X6

6-29 [12-60250620-01 | F25 4l 3 4R £ bR K I8 4T | Screw 1 1 1 1 |M2.5%X6

G-30  [2316-07-20 T S e il 2 Plug 1 1 1 1

G-31 [2316-07-21 R A NI Felt 1 1 1 1 |1=3.0

6-32  |2316-07-22 | SAETMEEER  |Bracket |1 1 1 1 |T=0.9

6-33  |12-60300420-01A| 503 F i B [ 52 248 47| Screw(M3xL3.5) Ll | | usxa
G-34 [32-10030150-09 | &2 & 4w Bl 42 ol 35 Oil Seal 1 1 1 I |®1OX ®15X3
G-35 [2316-07-24 kR T RAE S Shaft 1 1 1 1 |[®10X ®15X20
G-36 |2316-07-25 RORa SRR B Shaft 1 1 1 I |®10X ®15X20
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H. T Z 4t &84 Lower Looper Driver Mechianiam
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H. T Z 4 &8 Lower Looper Driver Mechianiam

ﬁf\g E S REF NO. i DESCRIPTION 7 fgf /';Z!T — &%@}EE

H-1 2316-07-01 N EAT Lower Looper Connecting Rod| 1 1 1 1

H-2 12-60401620-01 | F &5 &l A 25T Screw 2 2 2 2 [M4x0.7/16

H-3 12-60401620-01 | F&EEFIRET Screw 2 2 2 2 [M4x0.7/16

H-4 2316-07-02 A % R R R R Check Pendulum Block 1 1 1 1

H-5 2316-07-03 AR IE R LB B E] [ Screw 2 2 2 2 |M3X6

H-6 2316-08-01 T b Bk A Crank 1 1

H-6A [2316-08-01A TN A Bl K AR Crank 1 1

H-7 12-65601222-01 | I35 &1 b Bk il 4% 2 B 54T | Bolt 1 1 1 1 |M6X0.75/12

H-8 2316-07-05 A Shaft 1 1 1 1

H-9  [21-05420144-02 | T #5514l )5 di i 44 [ Washer 1 1 1 1 | ®5.4X ©14.4X2.0
H-10 [12-90501020-01 | Fa4-@isamizs  [Bot | 1 1 U1 fwaxio ~ 77T
H-11 [22-04000000-08 | &%t %h 5 o I 55 3% 4 [8 [ Spring Washer 1 1 1 1 |4

H-12 [2316-08-07 b A Washer 1 1 1 1 |®10.2X ®14.4%0.3
H-13  |32-10030150-09 | N 75 &k i 44z il &= Oil Seal 1 1 1 1 |[®10x ®19x4
H-14 [2316-08-02 N Lower Looper 1 1 1 1

H-15 |12-60350620-01 | I 25 %5 4] Bolt 1 1 1 1 [M6x0.75/12

H-16 [2316-08-03 A Lower Looper Holder Assy. 1 1 1 1

H-17 [2316-08-04 A AR SRR AT Bolt 1 1 1 1 [M5%0.8/12

H-18 [2316-08-05 R SR B R AT Screw 1 1 1 1 [M4x0.7/7

H-19 [2316-07-24 T Shaft 1 1 1 1 |®10X ®15X20
n-20 |2316-07-25 | FEEEME Shaft 1 1 1 [ 1 [oloxX®15x20
H-21 |2316-07-24 T8N S B Rl K AR IR £T | Screw 1 1 |M5X5

H-22 [2316-08-06 BUE AR Spacer 1 1 1 1
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BT E $t #8144 Chain Stitch Looper Mechanism
2 |E% REF NO. % H DESCRIPTION = fff 'L;ZQT - R
-1 2316-09-01 RUESEERT Looper Connection Rod 1 1
I-2 279-04-32 AT Al Needle Bearing 1 1 |K22X18X8
-3 2316-09-02 TS i Looper Slide Crank 1 1
-4 2316-09-03 TS AER TR Bushing 1 1
I-5 12-90501220-01 | AT EREFRMIRET Screw 1 1 |M5%0.5/12
-6 21-05111110-02 | WASEHEHEAE Washer 1 1|5
-7 2316-09-04 ST v Looper Slide 1 1
-8 12-60501222-01 | WIS ELImifs tprmiss Screw 1 1 |M5Xx12
1-9 21-05010110-01 | HEAmE e Washer 1 1 |5
[1-10 |22-05000000-09 | RIS ALITNS HREHETEAR | Spring Washer 1 1|5
I-11 [2316-09-05 B AR MRS 170 |Looper Adjustment Shaft | ) T R
I-12  |31-04001500-08 | Ti/m i 5%h 0 2 O-Ring 1 1 [4X1.3
I-13 [209-18-07 %I LTIV S Rl Slide Shaft 1 1
1-14 [2316-09-06 T AT A Looper Slide Holder 1 1
I-15 [12-65601222-01 |Hi& | LRt iR SRR T | Screw 1 1 [M6X0.75/12
1-16 [2316-09-07 AL A Looper Driving Crank 1 1
I-17 [12-65601222-01 |HiEEH-EE/AMWDCEIZET | Screw 1 1 |M6X0.75/12
I-18 [2316-09-08 A A A TR Looper Connection Link 1 1
1-19 [2316-09-03 TS [ At A AT R AT Bushing 1 1
1-20 |12-90501323-01 |ATEFAAM/AAIEITERET Screw 1 1 |M5X0.5/13
T-21 |21-05111110-02 | " |washer |~ ) 11T T T
1-22 [2316-09-10 HTAEA Looper Shaft 1 1
1-23  |32-10030150-09 | AASEIHUlmAEds! Looper Oil Seal 1 1 |®10X ®15X3
1-24 [2316-09-12 [iicas Looper 1 1
1-25 |12-60350620-01 | AySEissT Screw 1 1 |M3.5X0.6/6
1-26 [2316-09-13 (IS Looper Bracket 1 1
1-27 [2316-08-04 *‘*“W”KL%@%%T Screw 1 1 [M5X0.8/12
1-28 [2316-09-30 AU RIRE T H Looper Bracket Spacer 1 1
1-29 [2316-09-14 ey ) Screw 1 1 |M4X0.7/7
1-30 |2316-07-24 RS E AR Bushing 1 1 [®10X ®15X20
1-31 |2316-09-16  |fiastiiunmars Buéhiﬁg I ) 1| 1 [erox®15x20
1-32 [2316-09-17 [ifEEavEs =g Thread Guide Bar A 1 1
1-33 [12-40400825-01 | nirkfekilek gz Screw 1 1 [M4X0.7/7.8
1-34 [2316-09-18 TR 2ty Thread Guide Bar B 1 1
1-35 |2316-09-19 LRI LB Thread Guide Holder 3 3
1-36 [2316-09-20 RSS2 Y Looper Thread Guide 1 1
1-37 209-03-13 FIE RS RS Screw 1 1 |M4
1-38 [21-06203110-09 |FTEMEFEIER AR Washer 2 2 |4
1-39 [2316-09-21 FIE R REIRET Thread Tension Shaft 1 1 (M3
11-40 |2316-09-22 | $14™HeIeekin Tension Disc R . 20 20
I1-41 [2316-09-23 FIE e Tension Spring 1 1
1-42 [2316-09-24 IS RLR R Thread Tension NutAss'y 1 1
1-42-1(2316-09-24-01 |34 b La2diE Thread Tension Nut 1 1
1-43 [2316-09-25 TR EAR Looper Thread Guide A 1 1
1-44  [12-60400520-01 |FTL bt ebilzs] Screw 1 1 [M4X0.7/5
1-45 [2316-09-26 FE T 7 ShuEs A Looper Thread Guide B 1 1
1-46  [12-60300420-01A| T8 ibA e/ aes Screw 1 1 [M3X0.5/3.5
1-47 |2316-09-27 T A 2 A Looper Thread Guide C 1 1
1-48 [12-60300420-01A| T8k Mfe/rntek AT Screw 1 1 [M3X0.5/3.5
11-49 ]2316-09-28 | AU Looper Cam Ass'y 1 1
1-50 |12-80300312-01 |47 tesighT Screw o . 2 [ 2 [wsx0.5/3
I-51 |209-19-06 FTE e AR AR Thread Guide Plate Holder 1 1
I1-52  [2316-09-29 LiES A0 e 7] Looper Thread Guide D 1 1
1-53  |12-40400825-01 |fijkidilel/aigsr Screw 1 1 |M4Xx0.7/7.8
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J . Z#HMiATHEH Feed Mechanism

2 |E% REF NO. & DESCRIPTION — fff 'L;ZQT - R

J-1 2316-10-01 IEAERTFALAT Feed Cam 1 1 1 1

J-1-1  |2316-10-02 IEATERT Connection 1 1 1 1

J-1-2 [101-06-07 IEATIERTAY Pin 1 1 1 1

J-1-3 | 12-80400612-01 | XA 4y S HIE4T Screw 1 1 1 1 |M4x0.7/6

J-1-4  [2316-10-04 EATEFRE Needle Bearing 1 1 1 1

J-1-5  [2316-10-05 AN Eccentric Plate 1 1 1 1

J-1-6 [2316-10-06 A A R AT Guide(Feed Eccentric) 1 1 1 1

J-1-7  |2316-10-07 JEAT R Flat Spring 1 1 1 1

J-1-8  12316-10-08 TEAT M RRET Screw(M3xL4) 2 2 2 2 |M3x4

719 _|2316-10-09 . _ | i&AmideEdlst _ Regulator. S 1 1 L
J-1-9/1 [ 2316-10-09 AT S i VR A Eccentric Cam 1 1 1 1

J-1-10 |12-80500512-01 | I&A "4 ARIBE] Screw 2 2 2 2 |M5X0.8/5

J-1-11 [2316-10-10 EHER ML Spring 1 1 1 1

J-1-11/1) 2316-10-10-01 | &F#E"N 5 Screw(M2) 1 1 1 1
J-1-11/2[2316-10-10-02 | £l M4eHy Ratchet 2 2 2 2 |®2.5X10

J-1-12 [2316-10-11 EI T DB 5 Spring 1 1 1 1

J-1-13 | 2316-10-12 FHERATH PR T IRET | Screw 1 1 1 I|m2

J-1-14 |2316-10-13 EFPE TR Slide Block 1 1 1 1

J2 2316-10-14 PR Push Button 1 1 1 1

1J-3 |2316-10-15 | EFPEURA TR Gasket ) o 1 1 ) S N
J4 31-04020000-09 | ElHEIEYIFFORY[E] O Ring 1 1 1 1 |®4x®2.0

J-5 21-05505075-01 | EFFHEUR 1y Washer 1 1 1 1 |®5.1X®7.5X0.5
J-6 2316-10-16 BT R Spring 1 1 1 1 | @1 04T

J-1 24-03000000-08 | &R AT IT 3418 Ring(¢3) 1 1 1 1 |E3

J-8 2316-10-17 ZEB T AT Link 1 1 1 1 |T=3. 0069 £0. 1
J-9 209-09-30 ZETT AR AT %] | Screw 1 1 1 1 |M5X0.8,D7.5X3
J-10 24-06000000-08 | Z=li 1y MifH AT ¥ L1340 |Ring 1 1 1 1 |E6

J-11 2316-10-18 ZEENRRTF T AW Lever 1 1 1 1 |0 :60+0. 05
J-12 12-65601222-01 | 2EaMRTF-R1Y AR IRET | Bolt 1 1 1 1 |M6X0.75/12

J-13 _|2316-10-19 | R |Lever_ R 1 1 L S
J-14 209-09-38 2 BRI T Screw 1 1 1 1 |M5X0.8,DI13X12.5
J-15 209-09-34 ErzalLil Holder 1 1 1 1

J-16 31-06819000-09 | ZE&hHI0TY}E] ORing 1 1 1 1

J-17 209-09-37 FERRTFH Spring 1 1 1 1 |®2.3

J-18 2316-10-20 ZEAIT AR Regulator Plate 1 1 1 1 |1=2.0

J-19 12-40401225-01 | ZEBhHRTREMRET Screw(M4x112) 2 2 2 2 |Mx12

J20 2316-10-21 FEBRRT PR SR Spacer 2 2 2 2

J-21 2316-10-22 ZEBIN T SRR Nut 1 1 1 1

J22 2316-10-50 ZEBIR TR Screw 1 1 1 1

123 |23-06506140-09W| ZMRT-IKBRERIL I |Washer 1 1 I | 1 |96.5X0.6XD14
J-24 2316-10-23 FEEIRT PR AR Stopper 2 2 2 2

J-25 12-10400820-01 | 28T FRA HURET Screw 2 2 2 2 |waxe

J-26 2316-10-55 ZEBIRRT A BB ] Washer 2 2 2 2 |4

J-27 2316-10-24 ZEE TR IR T Adjusting Bar 1 1 1 1

J-28 44-00000013-00 | ZEBNRIFRE Label 1 1 1 1 |1=0.3

J-29 24-03000000-08 | Z=EBWMIHIT 42 Ring($ 3) 1 1 1 1

J-30 2316-10-26 ZERR Spring 1 1 1 1 |®o0. 747E

J-31 2316-10-27 ZEB R AT Guidepost 1 1 1 1

J-32 2316-10-28 ZEAI T Plate Hand Sleeve 1 1 1 1

J-33  |2316-10-29  [i&Augh Shaft S 1 1 1| 1 [e0x112

J-34 24-07000000-08 | EATHIFF 44 Ring(¢7) 1 1 1 1 |E7 )
J-35 209-10-03 TEATIALAS R 2 Plug 1 1 1 1 |®15.2

J-36 2316-08-07 AT Washer 2 2 2 2 | ®10.2X D14.4X0.3
J-37 2316-10-30 ZEBIT AR Crank 1 1 1 1

J-37-1 [2316-10-30-01 | Z=8hiEshEs Differential Sliding Seat Cover | 1 1 1 1

J37-2 [2316-10-30-02 | ZEshiEshpE Differential Sliding Seat 1 1 1 1

J=37-3 [2316-10-30-03 | Z=ahiirFr il Crank 1 1 1 1

J-38 12-65601222-01 | Zshiliii iz Bolt 1 1 1 1 |M6X0.75/12

J-39 2316-10-30-04 | Z=EBhE B HEIRET Screw 2 2 2 2
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J E @R E G

Feed Mechanism

rT_\lg. B S REF NO. AR DESCRIPTION = ilf /';QQT — NEO@}EE
J-40 [2316-10-31 5B A Block 1 1 1 1

J-41 [2316-10-32 AT YR AR Crank 1 1 1 1

J-42  [12-65601222-01 | 3% A i 2 i 4T Bolt 1 1 1 1 |M6X0.75/12
J-43 |2316-10-33 T A U Y /0 Pin 1 1 1 1

J-44 | 14-60504020-01 | 2% A ki /Lo 54 12 B} Nut(M5) 1 1 1 1 [M5%0.8

J-45 [21-05111110-02 | 2% A fhi 00 44 24 ) Washer 1 1 1 1 |®5

J-46 2316-10-34 W A 00l Pin 1 1 1 1 |[fwfE: 1.0
J-47 [12-60400522-01 | i 7 M0 Sl 2 4T Bolt 1 1 1 1 |M4X0.7/6
J-48 [2316-10-35 WA 25 D /o Tl DT B8 Gasket 1 1 1 1

1J-49 |2316-10-36 A fwmosidi  |Ring 1 1 1 1

J-50 [31-11515000-09 | i 2F fhi-> 0% &) oRing ||t o
J-51 [2316-10-37 72 ) 3 A I B Block 1 1 1 1

J-52 |2316-10-38 P B A W Y Collar 2 2 2 2 | d5X P12X6.5
J-53 [12-80400412-01 | Z#LAm P E P24 |Screw 2 2 2 2 [M4x0.7/4
J-54 |2316-10-54 A JLE R Feed Braces Connecting Rod 1 1 1 1

J-55 [2316-10-40 AT BEFR A Bushing 1 1 1 1

J=56 [12-90501323-01 | X704 ALENF R AEIE4T | Bolt(M5%L12) 1 1 1 1 |M5X0.5/13
J-57 [21-05111110-02 | %A F L4 AT R A48 | Washer 1 1 1 1

J-58 |2316-10-41 TE A A Main Feed Bar 1 1 1 1

J-59  [2316-10-42 EAF 4LfF (=, k) |Feed Dog Components 1 1

J-59A |2316-10-420 | %A A 4i4F (1i4k)  |FeedDog Components | i oo
J-59B |2316-10-42B EATF AL CEED Feed Dog Components 1

J-60 [2316-10-42-01 |&AF (=. PW£) Feed Dog (O | D

J-60A |2316-10-42-01A | %A (figk) Feed Dog (D

J-60B [2316-10-42-01B | %A (JERD Feed Dog (1)

J-61 [2316-10-42-02 | A4 (=. J44> |PayFeed Dog (O | D

J=61A |2316-10-42-02A | fTiEAF (1) Pay Feed Dog (D

J-61B |2316-10-42-02B | fJiEAmF ¢ (JERD D Pay Feed Dog (1)

J-62  [12-60300620-01 | fJiAmF (iX£F) i%]|Pay Feed Dog Screw (D | (D | (1 | (1) |M3X6

1J-63 |12-40350825-01 | 3% A o #54] Screw(M3.5xL8) 1 1 1 1 [M3.5%0.5/8
J-64 |2316-10-43 oA Defferential FeedBar | 1 | 1 T S U
J-65 [2316-10-44 ZhLF (=, W Defferential Feed Dog (O [

J-65A |2316-10-44A BT Defferential Feed Dog (D

J-65B [2316-10-44B ZEH Defferential Feed Dog (D

J-66 [12-40350825-01 | 2254 24T Screw(M3.5xL8) 1 1 1 1 |M3X0.5/8
J-67 [2316-10-45 T W bk Block 1 1 1 1

J-68 |2316-10-46 FHRA T Feed Bar Guide(Right) 1 1 1 1

J-69 |12-60400822-01 | A 445 SHIR4T Feed Bar Guide Screw 2 2 2 2 [M4Xx9

J-71 |12-60400822-01 | F %/ S H 24T Feed Bar Guide Screw 2 2 2 2 [M4x9

J-72 |2316-10-48 B 5 e Braces Seal Seat 1 1 1 1

J-73 [2316-10-49 | #4ws  |BracesOilSeal 12 2 2 R
J-74 [12-60400522-01 | ZF 4255 ] 6 iR 4T Bolt(M4xL5) 2 2 2 2 |[M4xs5

J-75 [2316-10-53 AT e Shaft 1 1 1 1 |®P10X ®15X20
J-76 |2316-07-24 A AT & Shaft 1 1 1 1 [®10X ®15X20

26




B{EKnife Drive Mechanism

-
=L
[=]

K.ETH7]

22

27



K.ET¥ 71&14Knife Drive Mechanism

ﬁf\g ES REF NO. 2R DESCRIPTION 7 fgf /';Z!T — &%@i
K-1 2316-11-01 Y IER Connection 1 1 1 1

K-2 12-60401620-01 | LVIJIEATERE] Screw 2 2 2 2 |M4X0.7/16
K-3 2317-11-02 D)7 A Crank 1 1 1 1

K-4 12-65601222-01 | bV JJ dl i Je S ag 4T Bolt 1 1 1 1 |M6X0.75/12
K-5 209-05-19 D) 7 A R Pin 1 1 1 1

K-6 12-80400612-01 | bV ) dhi i % 5 [ 4247 | Screw 1 1 1 1 [M4%x0.7/6
K-7 304-09-17 BRI DAR I | Collar 2 2 2 2

K-8 12-80600512-01 | LU J) %l 5 B W 5 Screw 2 2 2 2 [Mex5

K-9 2316-11-04A V) 1% Upper Knife Lever 1 1 1 1

K-10 |2316-11-05 | VIZKH Rl iR 4T & Screw 1 1 1 1

K-11 |2316-11-06 | EvonmEEs - (im0 T 1 T R
K-12 [2316-11-07 eI DANE Upper Knife Clamp 1 1

K-12A |2316-11-07A 1) J1 e Upper Knife Clamp 1 1

K-13 [12-40401225-01 | EVIJIMRIEET Screw 1 1 1 M4X0.7/12
K-14 [2316-11-08 Y11 Flate Knife 1 1 1

K-15 |12-60300820-01 | LvIJJR%ES Screw 1 1 1 M3X0.5/8
K-16 |2316-11-09 ZPAN:A Upper Knife Clamp 1 1

K-16A |2316-11-09A ZPAN:E Upper Knife Clamp 1 1

K-17 [12-40401025-01 | FVJJJ e 5 A5 45T Screw 1 1 1 1 |M4X0.7/10
K-18 [2316-11-10 N R ) AR Lower Knife Holder Guide 1 1 1 I |T=1.9

K-19 |12-40400825-01 | FYIJJRE S BOEE ~ [Screw | 2 2 2 | 2 [maxo.7/7.4
K-20 [2316-11-11 DAY Spring 1 1 1 1 |®0.6 flE
K-21 [2316-11-12 U0 0 e S A AR Plate 1 1 1 1 |r=1.5

K-22 [12-40400825-01 | ¥ JJ )8 58 5 B A7 R £T| Screw 1 1 1 1 [M4x0.7/7.4
K-23 [2316-11-13 NP2 Lower Knife (Thick) 1 1 1

K-23A |2316-11-13A BNZp2 Lower Knife (heavy) 1

K-24 |2316-11-14 N YRR Lower Knife Clamp 1 1 1 1

K-25 [12-90500820-01 | FVIJIEMRIERES Bolt 1 1 1 1 |M5X0.8/8
K-26 |32-10030150-09 | =170 %l A il £ 3t d Oil Seal 1 1 1 1 |®10X $15%X3
[K-27 |2316-11-15 By ) 2 & Front Bush for Knife Driving Shaft| 1 1 1 I |®10X ®15X20
K-28 |2316-11-21 | LO0osdliAdibne Rear Bush for Knife Driving Shaft | 1 1 1 [ I [@10X®15X20
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L .38 = Bl EF 14Press Foot Mechanism

2 |E% REF NO. % H DESCRIPTION = fff /';Z!T - R
L-1 2316-12-01 FEIETAT Lever 1 1 1 1
L-2 209-12-10 FRFRI TR Screw 1 1 1 1 |M10X1.5/D13X19
L-3 2316-12-02 R TA A Spring 1 1 1 1
L—4 2316-12-03 FARHHEA AR Stopper 1 1 1 1 |M4X0.7/10
L-5 12-40401025-01 | FAHIEKTATRRZhEE T Screw(M4xL12) 2 2 2 2 [M5%0.8/25
L-6 12-60502522-01 | $AHmRERRAA EET Screw(M5XP0.8L24) 1 1 1 1 [M5%0.8
L-7 14-60504020-01 | FAHFERESRALI MR Nut(M5) 1 1 1 1
L-8 209-12-11 FARI AT YA Link 1 1 1 1
L-9 2310-08-09 FEHRIHEI TR Lever 1 1 1 1
IL-10  |209-12-06 | ffU/RMhsm Crank 1 1 1 1 |M6X0.75/14
L-11  |12-65601422-01 | fAEMUISEDCS5T  |Bolt(MEXPO.75L14) 1 1 T S T I
L-12  [2317-12-01 SRR Crank 1 1 1 1 |M5X14
L-13  [12-60501422-01 | GRS IRICZIZE] | Screw 1 1 1 1
L-14 |2317-12-02 FEFR BT A Spring 1 1 1 1 |®10X ®20X63. 8
L-15 2317-12-03 FEIEHE Bush for Presser Foot Shaft 1 1 1 1 [M5%0.8/8
L-16 12-80500812-01 | LM Screw 1 1 1 1
L-17-1 |2317-12-04-01 | F-Zdammas i Swinging Rack 1 1 1 1
L-17-2 |2317-12-04-02 | 7GRN ESIE%, Shaft 1 1 1 1
L-18 2317-12-05 W=l AR Al e S YA Spring 1 1 1 1
L-19  [2317-12-06 FESROIESEL | Stop Block 1 1 1 1 |M4X6
1-20  |12-60400620-01 | JAINUMEAAUY2ET  [Screw 1 1 R R
L-21  [21-04210090-01 | AR uEH4E | Washer 1 1 1 1
L-22 |2316-12-05 Eaany Ll Shaft 1 1 1 1
L-23 2316-12-06 JisJivEs Presser Arm 1 1 1 1 |®5%x17.2
L-24 [209-12-17 JaN el Pin 1 1 1 1 |M4X0.5-4
L-25 [12-80400412-01 | FRIAEAGGEIEAIZE Screw 1 1 1 1
L-26 2317-12-07 JEIEIE () Presser Foot Assy. 1
2317-12-07A JERRERAE (U2 Presser Foot Assy. 1
2317-12-07B JEERLE (Tigk) Presser Foot Assy. 1
| |2817-12-07C | JlEafE Okb Presser Foot Assy. 1
L-27  |2316-12-08 i S Spring 1 1 T IS T
[-28 |2316-12-09 AT Screw 1 1 1 1
L-29 [2316-12-10 R IR R Nut 1 1 1 1
L-30 2317-12-08 OERT Lever 1 1 1 1
L-31 [209-12-27 TR AEET Screw 1 1 1 1
L-32  |209-12-26 TOIART AL Spring 1 1 1 1
L-33  |2317-12-09 FAIEHCT YA Stopper 1 1 1 1 |M4X0.7/7.4
1-34 [12-40400825-01 | HAHMTPRAARIZET Screw 1 1 1 1
L-35 2316-12-13 k] Knife Cuts 1 1 1 1 [M3x4
L-36 [12-60300420-01 | FkIMZET Screw 1 1 1 1
L-37 " [2317-12-10 | [EBAbCTE Crank 1 1 L[ 0 [usxiz =~ 77
L-38 [12-60501222-01 | 2Bl TaiipecisdT| Screw 1 1 1 1
L-39 [2317-12-11 IR | Shatft 1 1 1 1
L-40 [2317-12-12 FZER AR Connecting Rod 1 1 1 1
L-41 [2317-12-13 T FAAOHITERRIRARET | Screw 2 2 2 2
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M ;& &84 Lubrication

= k= [
ﬁNg. E S REF NO. % 7R DESCRIPTION 7 fff QZT o Nfo@}*E
M-1 2317-13-01 Ml R Pump Ass'y 1 1 1 1
M-1-1 [2317-13-01-01 HHE RN Pump Housing oo | o
M-1-2  [2317-13-01-02 MBI RS Rotor (Inside) Shaft o[ @ | @ [
M-1-2-1[2317-13-01-02-1 | yh&&%h 1248 W | @ | @ | @
M-1-2-2[2317-13-01-02-1 | Jh%&%h Pump Shaft W | @ | @ | @
M-1-2-3[2317-13-01-02-1 | yhZEmiy Pin @ | @@ |P2X8
M-1-3 [2317-13-01-03 MHERY ALt Worm Wheel W | @ | @ |
M-1-4 | 2317-13-01-04 TR IR IZAT Screw @ | @ | @ | (2 |[SM7/32(5.56)X32/4.5
M-1-5 |2317-13-01-05 WERAENRE Rotor (Outside) ® | @ | @] W
IM-1-6 _|2317-13-01-06  _| MiZE IR NFCE G Oil Pump Cover _ 1 (1 W. L@ L.
M-1-7 [2317-13-01-07 S T BRI Screw 3] G | G | () [M3.5X0.6/6
M-1-8 [2317-13-01-08 HERRENAES Filter @ | @
M-1-9  [2317-13-01-09 THIZRARSN Filter [ @ | @ W
M-1-10 [2317-13-01-10 MHETL U INESS CE Clamp @ | @
M-1-11 |2317-13-01-11 MHERL LIRS e - Sa) Screw 1 | @ | (| 1) [M3X0.5/7
M-1-12 [2317-13-01-12 HETR LN ] Sh Nut 1 | @ | (© | (1) |M3X0.5/2.4
M-2 12-60401622-01 | JMAZMAIR4T Screw 2 2 2 2 |M4X0.7/10
M-3 12-80600612-01 | JMEZ i L ZEfLI%%E Tank 1 1 1 1 |M6X6
M-4 2317-13-17 TSR AT Oil Guide 1 1 1 1
-5 [279-08-23 | vEh s ~_ |FilterElement 1 1 S S R
M-6 31-39035000-09 | it & o5 2 el Filter Element 1 1 1 1
M-7 301-17-14 JENAS A5 Cover 1 1 1 1
M-8 12-40401225-01 | JEh3s 25 I84T Screw 3 3 3 3 |M4Xx12
M=9 TR R T N2 ORing 1 1 1 1
M-10 2317-13-04 TR A AR AT Joint 1 1 1 1
M-11 510-10-18 JEMA TRk /% E] | Joint Screw 4 4 4 4
M-12 2316-13-07 ik 2 2 2 2
M-13 2316-02-38 Wk 2 2 2 2
M-14 2316-02-39-02 I Oil Tube 1 1 1 1
M-15 279-08-29 M2 HE i T Seal Ring 1 1 1 1
M-16  [2316-13-08  |wh&mumi4iet | Oil Distributor Assy 1 1 T N
M-16-1 [2316-12-08-01 TR Oil Distributor 1 1 1 1
M-16-2 [2316-12-08-02 TR b g Plug 2 2 2 2 |
M-17 12-40401625-01 | JhASmE e [ a2 84T Screw 1 1 1 1 |[w4x0.7/10
M-18 2317-13-20 MR Oil Indicator Window 1 1 1 1
M-19 2317-13-21 IR AT Screw 1 1 1 1 |CLB-JN000200
M-20 12-80500512-01 | Al AR FFIRET Screw 1 1 1 1 |M5X0.8/5
M-21 2317-13-05 TR LT Screw 2 2 2 2
M-22 2317-13-06 AR aREIRIIEES Oil Distributor Assy 1 1 1 1
M-23 2317-13-07 R aRErIL Oil Distributor 1 1 1 1
M-24  |2316-13-21 | &FAFIElamEmE Felt 1 1 T T
M-25 31-06819000-09 | £ 4F[RIMMEORY ORing 1 1 1 1
M-26 12-80400412-01 | fHh 4 A R IH 04T Screw 1 1 1 1 |M4X0.7/4
M-27 2317-13-08 L bl 1 1 1 1
M-28 2317-13-09 Rl 1 1 1 1
M-29 2317-13-10 F 22 A B R 1 1 1 1
M-30 2317-13-11 ik Oil Line 1 1 1 1
M-31 2317-13-12 75 R e VA A 1 1 1 1
M-32 2317-13-13 EFFF s 1 1 1 1
M-33 2317-13-14 EFFFI R R AR 1 1 1 1
M-34 | 12-60401220-01 | 41 kP EmRIRET Screw o 2 2 2 | 2 |wxiz
M-35 2317-13-15 PR Oil Baffle Plate 1 1 1 1
M-36 2317-13-16 FHAR P B7 il B R AR 1 1 1 1
M-37 12-60400620-01 | F4htR4ET Screw 2 2 2 2 |MAX6
M-38 2316-13-16 SRR AT A A A For Tubing Assembly 1 1 1 1
M-38-1 [2316-12-17 SRR AT A0 For Tubing (O | (D | D | D
M-38-2 [2316-12-18 fiis s 2 Pipe @ | @ | @ | @ |&
M-39 12-80400412-01 | HHL3liEigsr Ball 1 1 1 1 |M4X0.7/4
M-40 2316-13-10 bE Screw 1 1 1 1
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M i

B E814 Lubrication

rT_\lg. ES REF NO. R DESCRIPTION = fzf /';é'\;!T — N%@}EE

M-41 2316-13-11 T A 0 R AT Screw 1 1 1 1 [SM3/8(7.94)Xx28/12
M-42 2316-13-12 T 28 T I K e Washer 1 1 1 1

M-43 12-60501222-01 | Wl 48 ¥ 452 MR 4T Screw 4 4 4 4

M-44 21-05518152-02 | 74 £z 15 4T # p Washer 4 4 4 4 |®5.5X ®15X1.8
M-45 2316-13-14 128 % ) T 1 1 1 1

M-46 1228-08-12 i Je 2 2 2 2
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N .2 22 5 {f Accessories Mechanism

rT_\lg. ES REF NO. AR DESCRIPTION = ilf /';QQT — N%@}EE

N-1 279-12-05 T A Thread Stand(ass'y) 1 1

N-1A [279-12-04 DU £ 4L 20 11 Thread Stand(ass'y) 1

N-1B  |279-12-03 =AY Thread Stand(ass'y) 1

N-2-1 |279-11-11-00 0 s I A 4 S Thread Stand(ass'y) 1 1 1 1

N-3 279-11-21 15A| Line Hook 1 1

N-4 101-12-20 USRS GBI Head Cover 1 1 1 1

N-5 2316-14-01 R4S Accessory Bag 3 3 3 3 |175X140

N-6 2316-14-02 94 Pack 3 3 3 3

N-7 2316-14-03 N B R4S Pack 7 7 7 7

IN-8 2304-11-02 | XCkHRF Spanner(8mm) 1 1 1 1 18

N-9  |101-12-15 ey 27y |ScewDrver) 0 | 1 1 N

N-10 |279-11-29 WAMIRTFL. 5 L-type Hexagonal Wrench(1.5mm) 1 1 1 1 1.5

N-11 279-11-28 AN T2 L-type Hexagonal Wrench(2mm) 1 1 1 1 |2

N-12  [301-20-15 WASRF2. 5 L-type Hexagonal Wrench(2.5mm) 1 1 1 1 2.5

N-13 |301-20-26 WS R T3 L-type Hexagonal Wrench(3mm) 1 1 1 I

N-14 |301-20-28 7S R4 L-type Hexagonal Wrench(4mm) 1 1 1 1 |4
301-20-30 AN 6 L-type Hexagonal Wrench(6mm) 1 1 1 1

N-15 |279-11-18 s a Oiler 1 1 1 1

N-16 [101-12-21-00 WA 2101 L I TI5% A | Bottle Of Oil 1 1 1 1 | h850%

IN-17 [279-11-24 AN o et T Thread Tweezers 1 1 1 1

N-19 [279-02-30 | BLEFDC*27 #11 [Neede | 3 3 Tl 1T [bexer——"1o/70

N-19A |279-02-30A BLEIDC*27 #14 Needle 3

N-19B [206-02-08 WLEFDC*27 #18 Needle 3
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N .2 22 5 {f Accessories Mechanism

rT_\lg. B S REF NO. AR DESCRIPTION = ilf /';QQT — N%@}EE
N-20 [2316-14-04 Je At i Belt Cover Assy. 1 1 1 1

N-21 [209-03-14 B Aty B R 2 Cushion Rubber 1 1 1 1

N-22 [2316-14-05 Bk FE A 1 1 1 1

N-23 [2316-14-06 Bl 3k ¥ok 4 £ Cushion Rubber 4 4 4 4

N-24 |2316-14-11 Bk FE A [ 7 15 4 Nut 4 4 4 4 |M8X1.25
N-25 [2316-14-07 B Sk F8 2 45 Tk 2 el Spacer 4 4 4 4 |®8.4X ®20X3
N-26 [2316-14-12 Bk F6 A 3% F2 08 5T Bolt(m8xI45) 4 4 4 4 |M8X1.25/55
N-27 [22-08000000-08 | ML kI EFE# A [Spring Washer 4 4 4 4 |o8

N-28 [279-11-05-02 MUK BT 2 18 4T 31 8l | Washer 4 4 4 4 | ®8.4X P26X2.5
IN-29  [2316-14-09 | GHUEHE R Washer 4 4 4 4

N-30 |2316-14-08 PEARE <-4l T 1 1 O T
N-30-1{2316-13-08-01 Hekb Al by Waste Chute(top) (W] @ | | W
N-30-2[2316-13-08-02 | HERME T Waste Chute(lower) (| (D | | D
N-30-3[2316-13-08-03 HERLAE F AT AR AT Screw (3 | (3) | 3 | 3) [M4X20
N-30-4[2316-13-08-04 HeRLAE By S Bracket (O | (| | D
N-30-5|12-40401225-01 | R b5 32 4L a8 4] Screw (2 | (2 | 2 | (2) |M4X0.7/12
N-30-6[21-04310100-02 | HRHE =45 42 3 Washer(4) | @ | @ | (2 |P4.5X PLOX]
N-31 [279-11-06 WLk 7 72 48 (A i) Washer 4 4 4 4

N-33 [301-20-05 i 1 1 1 1

N-34 [563-21-82 ARIRET Screw 2 2 2 2
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O . L Z#hix #1154 The Differential Feeding Parts 1

rig. ES REF NO. R DESCRIPTION 7 fgf '?SZ!T — &%@}i
0-1-1 |2317-16-01 L FEAHRAENT Connecting Rod 1 1 1 1

0-1-2 |2316-10-40 R FERHRA N FIRAE Connecting Rod Under The Roller 1 1 1 1

0-1-3 |12-90501323-01 | ZESHATIEN FRIERSEE]| Screw 1 1 1 1 |M5X13

0-1-4 |21-05111110-02 | A EF FRIEHIZETEE |Washer 1 1 1 1

0-1-5 |2317-16-02 EZEAIHRAIENT EIREE Connecting Rod On Roller 1 1 1 1

0-1-6 |2317-16-74 TN FIRAEIRET Screw 1 1 1 1 |M5EX 17

0-1-7 |2317-16-03 A IEFTR TR Carry Tooth Link Control Block | 1 1 1 1

0-1-8 [2317-16-04 AR AN Crank 1 1 1 1

0-1-9 |2317-16-75 AT AN TERET | Screw 1 1 1 1 [M6x22
0-1-10 [14-65603020-01 | FZEaldfed i il 1945 5E | Nut 1 1 1 1 |M6 54
0-1-11 |2317-16-06 e |Crank 1 1 T R T I
0-1-12 |12-65601222-01 | FZgAad A IcEIBE] | Screw 1 1 1 1 |M6X0.75X12
0-1-13 [2317-16-07 SRR A IR RIS | Plate Spring 1 1 1 1

0-1-14 |2317-16-08 RO e AN Crank 1 1 1 1

0-1-15 |12-65601422-01 | {6 HIBTHIES/C Hilvlss] Screw 1 1 1 1 [M6X0.75%X 14
0-1-16 |2316-06-05 AR ST | Washer 1 1 1 1

0-1-17 [2317-16-09 AR Carry Tooth Shaft 1 1 1 1

0-1-18 |2317-16-10 AR bk Oil Line 1 1 1 1

0-1-19 |2317-16-11 L TERHR 2 Oil Line Plug 1 1 1 1

0-1-20 [2317-16-12 i PR NS Long Felt 1 1 1 1

0-1-21 [2317-16-13  |adhikkaleize  |FeltPlug 1 1 T R
0-1-22 |2317-16-14 - ZERHRA MR Felt 5 5 5 5

0-1-23 |2317-16-15 A RSRIRYYESR - | Wobble Plate 1 1 1 1

0-1-24 [2317-16-16 AR Oil Plate 1 1 1 1

0-1-25 |12-60300320-01 | A7 TELEEMIEET Screw 1 1 1 1 |M3X%x3

0-1-26 [2317-16-17 ZE A Braces 1 1 1 1
0-1-26-12317-16-18 ZER RS Braces Guide 1 1 1 1

0-1-27 [12-10400720-01 | FZshF4uad Saussr Screw 1 1 1 1 [M4x10
0-1-28 |2316-10-55 AR TS | Washer 1 1 1 1

0-1-29 |2316-10-40 B AR Roller 1 1 1 1

0-1-30 [12-90501323-01 | l-2gsuickizer  |Screw 11 P01 sxis ~ 0T
0-1-31 |21-05111110-02 | |28 2mzhnss e Washer 1 1 1 1

0-1-32 |2317-16-21 EZERA R TR Right Guide 1 1 1 1

0-1-33 |12-80400412-01 | F2ahd i S EHIZT | Screw 1 1 1 1 [Maxa4

0-1-34 |2317-16-22 R SR Left Guide 1 1 1 1

0-1-35 |12-80400412-01 | |2ahfan/c S siigsT | Screw 1 1 1 1 [Max4

0-1-36 [2317-16-23 T Teeth On Differential 1 1

0-1-36A[2317-16-23A FZERA Teeth On Differential 1

0-1-36B(2317-16-23B A Teeth On Differential 1

0-1-37 |12-40350825-01 | |2z 44T Screw 1 1 1 1 |M3.5%8
0-1-38 |2317-16-24 | kxghyskf |Compression Bar 1 1 [ R T
0-1-39 [2317-16-25 TR Surge Spring 1 1 1 1

0-1-40 |2317-16-26 [ R AT Screw 1 1 1 1

0-1-41 [2317-16-27 AT | Nut 1 1 1 1

0-1-42 |2317-16-28 AR Former Bush 1 1 1 1

0-1-43 |2317-06-03 RS Rear Axle Housing 1 1 1 1
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O . Z#hix#I2&8 4 The Differential Feeding Parts 2

rT_\lg. B S REF NO. AR DESCRIPTION = ilf /';QQT — NEO@}EE
0-2-1 |2317-16-30 Fhh Bz Belt Cover Assy. 1 1 1 1

0-2-2 |12-80500512-01 | Al FZ=ah ™ FEI8ET Cushion Rubber 2 2 2 2 [M5X0.8X5
0-2-4 |2317-16-32 Fhh EZERECERE AR EE | Cushion Rubber 1 1 1 1

0-2-5 |2317-16-33 TN e Nut 1 1 1 1

0-2-6  |12-40401825-01 | Al FZEa " FEEATIRED Screw 2 2 2 2 [Max18

0-2-7 |2317-16-34 PECERT F i Bolt(m8x145) 1 1 1 1

0-2-8 |12-65601222-01 | "WAEHEFT LI EIRET Screw 1 1 1 1 |M6X0.75X12
0-2-9 |2317-16-35 IMESIEAT I kvt Washer 1 1 1 1

0-2-10 |{24-08000000-09 | ‘W4 LiiiifloFH+4R | Retaining Ring 1 1 1 1

0-2-11 |2316-02-04 | "#CIENT LiliihlE42822€ | Rubber Plug 1 1 1 1

0-2-12 |2316-06-05 Skt |Waste Chute(top) | 1 1 TR T
0-2-13 |2317-16-39 IR L S A Waste Chute(lower) 1 1 1 1
0-2-13-12317-16-40 25 ik b Slider 1 1 1 1

0-2-14 [12-65601222-01 | ik iz g Screw 1 1 1 1 [M6x0.75%x12
0-2-15 |2317-16-41 L T AT Slider Pin 1 1 1 1

0-2-16 |24-04000000-09 | ZHWEFEYSHITLE | Washer(4) 1 1 1 1

0-2-17 [2317-16-43 EESTARA X OE | Washer 1 1 1 1

0-2-18 |2317-16-44 5 AR Connecting Rod 1 1 1 1

0-2-19 |12-80400412-01 | =5 MAGEFTRY S REMEET Screw 2 2 2 2 [M4x4
0-2-20 [2317-16-45 FEEIEA Pin ! ! 1 1

0-2-21 |12-80400412-01 | FZahisfubiirysigss [Serew 2 | 2 | 2 | 2 [waxa
0-2-22 |2317-16-46 A R Pin 1 1 1 1

0-2-23 |12-65601222-01 | FZshilAfliiiiicEigs] | Screw 1 1 1 1 |M6X0.75X12
0-2-24 [2317-16-47 AR R Ring 1 1 1 1

0-2-25 |12-80500512-01 | ZahitfifnaSm@izs | Screw 1 1 1 1 [M5x0.8%5
0-2-26 [2317-16-48 kA Feed Shaft 1 1 1 1

0-2-27 |2317-16-49 L ERA MR Felt 2 2 2 2

0-2-28 |2317-16-50 b2 AT R Felt 2 2 2 2

0-2-29 |2317-16-51 A g Qil Plug 3 3 3 3

0-2-30 |2317-16-73 | L-Zshififlinies Feed Shaft Set Before 1 1 1 1

0-2-31 |2316-07-24 Frsigfidlis2 | After The Feed ShaftSleeve | 1 1 T I T
0-2-32 |2317-06-03 PSERT L iR Set Before On The Crank Shaft| 1 1 1 1

0-2-33 [2317-16-55 IWESERT L ki After On The Crank Shaft 1 1 1 1

42




O .= zhiX #3%8 44 The Differential Feeding Parts 3

43




O . Z#hix #3584 The Differential Feeding Parts 3

rT_\lg. B S REF NO. AR DESCRIPTION = ilf /';QQT — NEO@}EE
0-3-1 [2317-16-71 FFERITH RS X Forks 1 1 1 1

0-3-2 |12-65601422-01 | 2T ESIAIET SOEIZET | Screw 1 1 1 1 |M5X0.8X%X5
0-3-3 |2317-16-72 FFRR TS e Ring 1 1 1 1

0-3-4 |12-80601012-01 | LZEITIEaIAMEEURET Screw 1 1 1 1

0-3-5 |2317-16-56 | FERI TR Tension Spring Plate 1 1 1 1

0-3-6 [2317-16-57 IERIRRT R Spring 1 1 1 1 [M4ax18

0-3-7 |2317-16-58 EAIR TS Tension Spring Seat 1 1 1 1

0-3-8 |12-40400825-01 | FZEFRNHEREET Screw 1 1 1 1 |M6X0.75X12
0-3-9 |2317-16-59 FERTHES Swing Shaft 1 1 1 1

0-3-10 |31-11515000-09 | F2aliRT4#s/h0 %] O-rings 1 1 1 1

0-3-11 |2317-16-61 b |Wrench 11 T T
0-3-12 [12-10400820-01 | F-ZEshiiT Bkl Screw 1 1 1 1

0-3-13 [12-10401020-01 | -2t T MIZET Screw 1 1 1 1

0-3-14 |2317-16-62 TR TR Nut 1 1 1 1

0-3-15 |2316-10-50 AR TR T Screw 1 1 1 1 |M6X0.75X12
0-3-16 |23-06506140-09W| -ZaikTaisgk e | Ring 1 1 1 1

0-3-17 |2317-16-64 W=7 TERED Wrench Seat 1 1 1 1

0-3-18 |12-60402520-01 | |-Z5fRTRalZET Screw 3 3 3 3

0-3-19 |2317-16-65 AR T e | Screw Sleeve 3 3 3 3

0-3-20 [2317-16-66 ARG The Limit Board 1 1 1 1 |M4x4

0-3-21 [12-60501022-01 | FZahtRFfbuze;  |Screw 2 2 I I
0-3-22 [2317-16-67 AR Stop Block 2 2 2 2 IM4Xx4

0-3-23 |21-05420144-02 | |-ZHRTNYHEE Ring 1 1 1 1

0-3-24 |2316-10-24 [T REAT The Screw 1 1 1 1 [M6x0.75%x12
0-3-25 |44-00000013-00 | 2Tt s The Dashboard 1 1 1 1

0-3-26 |2316-10-26 AR T T Bar Spring 1 1 1 1 [M5x0.8%5
0-3-27 |2316-10-27 BT A Limited Post 1 1 1 1

0-3-28 |24-03000000-08 | L-2siiFoudgttoT 4% | Open Ring 1 1 1 1

0-3-29 [2317-16-69 PR TS Swing Axle Set Before 1 1 1 1

0-3-30 |2317-16-70 TR After A Set Of Swing Shaft 1 1 1 1
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L acy K5 iiiEas) 5 ieEas] ) WS 5
No. REF No. No. REF No. No. REF No. No. REF No

B-74 * N-30-5 12-40401225-01 J-12 12-65601222-01 B-71 16-40401225-01
B-75 101-01-14 B-2 12-40401625-01 J-38 12-65601222-01 F-33B 206-02-08
B-77 101-01-14 B-72 12-40401625-01 J-42 12-65601222-01 N-19B 206-02-08
J-1-2  101-06-07 F-2 12-40401625-01 K-4 12-65601222-01 A-8 209-01-19

N-9 101-12-15 M-17 12-40401625-01 0-1-12 12-65601222-01 B-23 209-02-15

N-4 101-12-20 0-2-6 12-40401825-01 0-2-14 12-65601222-01 B-14 209-02-26
N-16 101-12-21-00 B-46 12-40402025-01 0-2-23 12-65601222-01 B-16 209-02-32

E-15 11-40080425-01D B-60 12-40402025-01 0-2-8 12-65601222-01 B-101 209-03-13

F-52 12-00300620-01 F-32 12-60200320-01 L-11 12-65601422-01 B-65 209-03-13

G-28 12-10250620-01 G-29 12-60250620-01 0-1-15 12-65601422-01 1-37 209-03-13

F-35 12-10400720-01 E-20 12-60300320-01 0-3-2 12-65601422-01 B-44 209-03-14
0-1-27 12-10400720-01 0-1-25 12-60300320-01 F-30 12-80300312-01 B-50 209-03-14
B-54 12-10400820-01 B-99 12-60300420-01 F-9 12-80300312-01 F-38 209-03-14
J-25 12-10400820-01 F-14 12-60300420-01 1-50 12-80300312-01 N-21 209-03-14
0-3-12 12-10400820-01 L-36 12-60300420-01 B-20 12-80300412-01 B-51 209-03-23
C-7A 12-10401020-01 G-33 12-60300420-01A F-21 12-80300412-01 C-5A 209-04-09
0-3-13 12-10401020-01 1-46 12-60300420-01A G-20 12-80300412-01 F-3 209-05-19
M-46 1228-08-12 1-48 12-60300420-01A B-19 12-80301212-01 K-5 209-05-19
B-18 12-40300625-01 B-62 12-60300520-01 B-15 12-80400412-01 G-22 209-07-15

E-11 12-40300625-01 F-27 12-60300620-01 B-40 12-80400412-01 J-9 209-09-30
E-24 12-40350625-01 J-62 12-60300620-01 E-2 12-80400412-01 J-15 209-09-34
J-63 12-40350825-01 C-3 12-60300820-01 E-29 12-80400412-01 J-17 209-09-37

J-66 12-40350825-01 K-15 12-60300820-01 J-53 12-80400412-01 J-14 209-09-38
0-1-37 12-40350825-01 G-23 12-60350620-01 L-25 12-80400412-01 A-5 209-10-03

B-22 12-40400525-01 H-15 12-60350620-01 M-26 12-80400412-01 J-35 209-10-03

B-26 12-40400525-01 1-25 12-60350620-01 M-39 12-80400412-01 F-24 209-10-24
B-52 12-40400525-01 B-103 12-60400520-01 0-1-33 12-80400412-01 L-10 209-12-06

E-6 12-40400525-01 1-44 12-60400520-01 0-1-35 12-80400412-01 L-2 209-12-10
B-10 12-40400825-01 J-47 12-60400522-01 0-2-19 12-80400412-01 L-8 209-12-11

B-24 12-40400825-01 J-74 12-60400522-01 0-2-21 12-80400412-01 L-24 209-12-17
B-28 12-40400825-01 L-20 12-60400620-01 F-19 12-80400542-01 L-32 209-12-26
B-48 12-40400825-01 M-37 12-60400620-01 F-4 12-80400612-01 L-31 209-12-27

C-7 12-40400825-01 J-69 12-60400822-01 J-1-3 12-80400612-01 I-13 209-18-07

D-4 12-40400825-01 J-71 12-60400822-01 K-6 12-80400612-01 1-51 209-19-06
E-18 12-40400825-01 C-7B 12-60401020-01 C-9-4 12-80500512-01 E-16 21-03405070-01
E-27 12-40400825-01 F-54 12-60401020-01 J-1-10 12-80500512-01 B-49 21-04013134-02
E-4 12-40400825-01 M-34 12-60401220-01 M-20 12-80500512-01 B-104 21-04210090-01
F-37 12-40400825-01 G-2 12-60401620-01 0-2-2 12-80500512-01 L-21 21-04210090-01
F-40 12-40400825-01 G-3 12-60401620-01 0-2-25 12-80500512-01 N-30-6 21-04310100-02
F-42 12-40400825-01 H-2 12-60401620-01 L-16 12-80500812-01 1-9 21-05010110-01
1-33 12-40400825-01 H-3 12-60401620-01 C-9-3 12-80501012-01 1-21 21-05111110-02
I-53 12-40400825-01 K-2 12-60401620-01 K-8 12-80600512-01 1-6 21-05111110-02
K-19 12-40400825-01 M-2 12-60401622-01 M-3 12-80600612-01 J-45 21-05111110-02
K-22 12-40400825-01 0-3- 12-60402520-01 Cc-21 12-80600812-01 J-57 21-05111110-02
L-34 12-40400825-01 0-3- 12-60501022-01 0-3-4 12-80601012-01 0-1-31 21-05111110-02
0-3-8 12-40400825-01 1-8 12-60501222-01 F-44 12-90300520-01 0-1-4 21-05111110-02
B-8 12-40401025-01 L-38 12-60501222-01 B-68 12-90400820-01 G-9 21-05420144-02
C-18 12-40401025-01 M-43 12-60501222-01 K-25 12-90500820-01 H-9 21-05420144-02
K-17 12-40401025-01 L-13 12-60501422-01 G-10 12-90501020-01 0-3-23 21-05420144-02
L-5 12-40401025-01 L-6 12-60502522-01 H-10 12-90501020-01 J-5 21-05505075-01
B-13 12-40401225-01 B-35 12-60601420-01 I-5 12-90501220-01 M-44 21-05518152-02
B-29 12-40401225-01 A-T7 12-60602522-01 1-20 12-90501323-01 1-38 21-06203110-09
B-30 12-40401225-01 B-97 12-60602522-01 J-56 12-90501323-01 B-47 22-04000000-08
B-82 12-40401225-01 F-6 12-65601222-01 0-1-3 12-90501323-01 G-11 22-04000000-08
B-86 12-40401225-01 G-26 12-65601222-01 0-1-30 12-90501323-01 H-11 22-04000000-08
B-91 12-40401225-01 G-7 12-65601222-01 B-73 14-60403020-01 1-10 22-05000000-09
J-19 12-40401225-01 H-7 12-65601222-01 J-44 14-60504020-01 C-23 22-06000000-08
K-13 12-40401225-01 I-15 12-65601222-01 L-7 14-60504020-01 N-27 22-08000000-08
M-8 12-40401225-01 I-17 12-65601222-01 0-1-10 14-65603020-01 B-63 23-03204070-09
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N-8 2304-11-02 M-14 2316-02-39-02 J-12 12-65601222-01 M-14 2316-02-39-02
B-41 23-06203110-09 B-90A 2316-02-39A J-38 12-65601222-01 B-90A 2316-02-39A
B-66 23-06503110-09 B-92 2316-02-40 J-42 12-65601222-01 B-92 2316-02-40
J-23 23-06506140-09W B-93 2316-02-41 K-4 12-65601222-01 B-93 2316-02-41
0-3-16 23-06506140-09W B-95 2316-02-42 0-1-12 12-65601222-01 B-95 2316-02-42
L-9 2310-08-09 C-1 2316-03-01 0-2-14 12-65601222-01 C-1 2316-03-01
A-3 2316-01-02 C-1A 2316-03-01A 0-2-23 12-65601222-01 C-1A 2316-03-01A
A-4 2316-01-03 C-2 2316-03-02 0-2-8 12-65601222-01 C-2 2316-03-02
A-6 2316-01-04 C-4 2316-03-03 L-11 12-65601422-01 C-4 2316-03-03
A-6-1 2316-01-04-01 C-5 2316-03-04 0-1-15 12-65601422-01 C-5 2316-03-04
B-1 2316-02-01 C-6 2316-03-05 0-3-2 12-65601422-01 C-6 2316-03-05
B-3 2316-02-02 C-6A 2316-03-05A F-30 12-80300312-01 C-6A 2316-03-05A
B-4 2316-02-03 C-9 2316-03-06 F-9 12-80300312-01 C-9 2316-03-06
B-5 2316-02-04 C-9-1 2316-03-06-01 1-50 12-80300312-01 C-9-1 2316-03-06-01
0-2-11 2316-02-04 C-9-2 2316-03-06-02 B-20 12-80300412-01 C-9-2 2316-03-06-02
B-7 2316-02-06 C-11 2316-03-07 F-21 12-80300412-01 C-11 2316-03-07
B-7-1 2316-02-06-01 C-10 2316-03-07-01 G-20 12-80300412-01 C-10 2316-03-07-01
B-7-2 2316-02-06-02 C-17 2316-03-09 B-19 12-80301212-01 C-17 2316-03-09
B-7-3 2316-02-06-03 C-19 2316-03-10 B-15 12-80400412-01 C-19 2316-03-10
B-9 2316-02-07 C-20 2316-03-11 B-40 12-80400412-01 C-20 2316-03-11
B-11 2316-02-08 C-24 2316-03-12 E-2 12-80400412-01 C-24 2316-03-12
B-12 2316-02-09 C-25 2316-03-13 E-29 12-80400412-01 C-25 2316-03-13
B-17 2316-02-10 C-26 2316-03-14 J-53 12-80400412-01 C-26 2316-03-14
B-21 2316-02-11 C-22 2316-03-15 L-25 12-80400412-01 C-22 2316-03-15
B-25 2316-02-12 C-13 2316-03-16 M-26 12-80400412-01 C-13 2316-03-16
B-25A 2316-02-12A D-1-1 2316-04-01-01 M-39 12-80400412-01 D-1-1 2316-04-01-01
B-27 2316-02-13 D-1-2 2316-04-01-02 0-1-33 12-80400412-01 D-1-2 2316-04-01-02
B-31 2316-02-14 D-1-3 2316-04-01-03 0-1-35 12-80400412-01 D-1-3 2316-04-01-03
B-31A 2316-02-14A D-2-3  2316-04-01-03C 0-2-19 12-80400412-01 D-2-3 2316-04-01-03C
B-31B 2316-02-14B D-1-4 2316-04-01-04 0-2-21 12-80400412-01 D-1-4 2316-04-01-04
B-37 2316-02-15 D-1-5 2316-04-01-05 F-19 12-80400542-01 D-1-5 2316-04-01-05
B-38 2316-02-16 D-1-6 2316-04-01-06 F-4 12-80400612-01 D-1-6 2316-04-01-06
B-39 2316-02-17 D-1-7 2316-04-01-07 J-1-3 12-80400612-01 D-1-7 2316-04-01-07
B-43 2316-02-18 D-1 2316-04-01A K-6 12-80400612-01 D-1 2316-04-01A
B-45 2316-02-19 D-1A 2316-04-01B C-9-4 12-80500512-01 D-1A 2316-04-01B
B-53 2316-02-20 D-2 2316-04-01C J-1-10 12-80500512-01 D-2 2316-04-01C
B-55 2316-02-21 D-2A 2316-04-01D M-20 12-80500512-01 D-2A 2316-04-01D
B-56 2316-02-22 D-3 2316-04-02 0-2-2 12-80500512-01 D-3 2316-04-02
B-57 2316-02-23 D-5 2316-04-03 0-2-25 12-80500512-01 D-5 2316-04-03
B-58 2316-02-24 D-6 2316-04-04 L-16 12-80500812-01 D-6 2316-04-04
B-61 2316-02-26 D-7 2316-04-05 C-9-3 12-80501012-01 D-7 2316-04-05
B-64 2316-02-27 E-1 2316-05-01 K-8 12-80600512-01 E-1 2316-05-01
B-67 2316-02-28 E-1-1 2316-05-01-01 M-3 12-80600612-01 E-1-1 2316-05-01-01
B-69 2316-02-29 E-1-1A 2316-05-01-01A Cc-21 12-80600812-01 E-1-1A 2316-05-01-01A
B-70 2316-02-30 E-1-2 2316-05-01-02 0-3-4 12-80601012-01 E-1-2 2316-05-01-02
B-78 2316-02-31 E-1A 2316-05-01A F-44 12-90300520-01 E-1A 2316-05-01A
B-79 2316-02-32 E-3 2316-05-02 B-68 12-90400820-01 E-3 2316-05-02
B-80 2316-02-33 E-5 2316-05-03 K-25 12-90500820-01 E-5 2316-05-03
B-80A 2316-02-33A E-5A 2316-05-03A G-10 12-90501020-01 E-5A 2316-05-03A
B-81 2316-02-34 E-7 2316-05-04 H-10 12-90501020-01 E-7 2316-05-04
B-81A 2316-02-34A E-8 2316-05-05 I-5 12-90501220-01 E-8 2316-05-05
B-83 2316-02-35 E-9 2316-05-06 1-20 12-90501323-01 E-9 2316-05-06
B-84 2316-02-36 E-10 2316-05-07 J-56 12-90501323-01 E-10 2316-05-07
B-85 2316-02-37 E-13 2316-05-09 0-1-3 12-90501323-01 E-13 2316-05-09
B-89 2316-02-38 E-17 2316-05-11 0-1-30 12-90501323-01 E-17 2316-05-11
M-13 2316-02-38 E-19 2316-05-12 B-73 14-60403020-01 E-19 2316-05-12
B-90 2316-02-39 E-21 2316-05-13 J-44 14-60504020-01 E-21 2316-05-13
B-87 2316-02-39-01 E-21A  2316-05-13A L-7 14-60504020-01 E-21A 2316-05-13A
B-88 2316-02-39-02 E-22 2316-05-14 0-1-10 14-60605020-01 E-22 2316-05-14
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E-23 2316-05-15 G-13 2316-07-08 1-43 2316-09-25 J-60B 2316-10-42-01B
E-23A 2316-05-15A G-14 2316-07-09 1-45 2316-09-26 J-61 2316-10-42-02
E-26 2316-05-17 G-14A 2316-07-09A 1-47 2316-09-27 J-61A 2316-10-42-02A
E-28 2316-05-18 G-16 2316-07-11 1-49 2316-09-28 J-61B 2316-10-42-02B
E-30 2316-05-19 G-18 2316-07-12 1-52 2316-09-29 J-59A 2316-10-42A
E-31 2316-05-20 G-21-1 2316-07-13 1-28 2316-09-30 J-59B 2316-10-42B
E-32 2316-05-21 G-21 2316-07-13-00 J-1 2316-10-01 J-64 2316-10-43
E-32A 2316-05-21A G-21-2 2316-07-14 J-1-1 2316-10-02 J-65 2316-10-44
E-33 2316-05-22 G-21-3 2316-07-15 J-1-4 2316-10-04 J-65A 2316-10-44A
E-33A 2316-05-22A G-19 2316-07-15-01 J-1-5 2316-10-05 J-65B 2316-10-44B
F-1 2316-06-01 G-24 2316-07-16 J-1-6 2316-10-06 J-67 2316-10-45
F-46 2316-06-02 G-25 2316-07-17 J-1-7 2316-10-07 J-68 2316-10-46
F-5 2316-06-02 G-25A  2316-07-17A J-1-8 2316-10-08 J-72 2316-10-48
F-10 2316-06-05 G-27 2316-07-19 J-1-9 2316-10-09 J-73 2316-10-49
0-1-16 2316-06-05 G-27A  2316-07-19A J-1-9/1  2316-10-09 J-22 2316-10-50
0-2-12 2316-06-05 G-30 2316-07-20 J-1-11 2316-10-10 0-3-15 2316-10-50
F-25 2316-06-10 G-31 2316-07-21 J-1-11/1 2316-10-10-01 J-75 2316-10-53
F-26 2316-06-11 G-32 2316-07-22 J-1-11/2 2316-10-10-02 J-54 2316-10-54
F-29 2316-06-12 G-35 2316-07-24 J-1-12 2316-10-11 J-26 2316-10-55
F-29A 2316-06-12A H-19 2316-07-24 J-1-13 2316-10-12 0-1-28 2316-10-55
F-29B 2316-06-12B H-21 2316-07-24 J-1-14 2316-10-13 K-1 2316-11-01
F-29C 2316-06-12C 1-30 2316-07-24 J-2 2316-10-14 K-9 2316-11-04A
F-31 2316-06-13 J-76 2316-07-24 J-3 2316-10-15 K-10 2316-11-05
F-31A 2316-06-13A 0-2-31 2316-07-24 J-6 2316-10-16 K-11 2316-11-06
F-31B 2316-06-13B G-36 2316-07-25 J-8 2316-10-17 K-12 2316-11-07
F-34 2316-06-14 H-20 2316-07-25 J-11 2316-10-18 K-12A 2316-11-07A
F-34A 2316-06-14A H-6 2316-08-01 J-13 2316-10-19 K-14 2316-11-08
F-34B 2316-06-14B H-6A 2316-08-01A J-18 2316-10-20 K-16 2316-11-09
F-34C 2316-06-14C H-14 2316-08-02 J-20 2316-10-21 K-16A 2316-11-09A
F-36 2316-06-15 H-16 2316-08-03 J-21 2316-10-22 K-18 2316-11-10
F-39 2316-06-16 H-17 2316-08-04 J-24 2316-10-23 K-20 2316-11-11
F-41 2316-06-17 1-27 2316-08-04 J-27 2316-10-24 K-21 2316-11-12
F-41A 2316-06-17A H-18 2316-08-05 0-3-24 2316-10-24 K-23 2316-11-13
F-43 2316-06-18 H-22 2316-08-06 J=30 2316-10-26 K-23A 2316-11-13A
F-43A 2316-06-18A H-12 2316-08-07 0-3-26 2316-10-26 K-24 2316-11-14
F-47 2316-06-19 J-36 2316-08-07 J=31 2316-10-27 K-27 2316-11-15
F-50 2316-06-22 I-1 2316-09-01 0-3-27 2316-10-27 K-28 2316-11-21
F-51 2316-06-23 1-3 2316-09-02 J-32 2316-10-28 L-1 2316-12-01
F-53 2316-06-24 I-19 2316-09-03 J=33 2316-10-29 L-3 2316-12-02
F-12 2316-06-25 1-4 2316-09-03 J=37 2316-10-30 L-4 2316-12-03
F-17 2316-06-27 1-7 2316-09-04 J-37-1 2316-10-30-01 L-22 2316-12-05
F-18 2316-06-28 I-11 2316-09-05 J=37-2 2316-10-30-02 L-23 2316-12-06
F-22 2316-06-29 1-14 2316-09-06 J-37-3 2316-10-30-03 L-27 2316-12-08
F-23 2316-06-30 1-16 2316-09-07 J-39 2316-10-30-04 M-16-1 2316-12-08-01
F-15 2316-06-31 I-18 2316-09-08 J-40 2316-10-31 M-16-2 2316-12-08-02
F-13 2316-06-32 1-22 2316-09-10 J-41 2316-10-32 L-28 2316-12-09
G-17 2316-06-32 1-24 2316-09-12 J-43 2316-10-33 L-29 2316-12-10
G-1 2316-07-01 1-26 2316-09-13 J-46 2316-10-34 L-35 2316-12-13
H-1 2316-07-01 1-29 2316-09-14 J-48 2316-10-35 M-38-1 2316-12-17
G-4 2316-07-02 1-31 2316-09-16 J-49 2316-10-36 M-38-2 2316-12-18
H-4 2316-07-02 1-32 2316-09-17 J-51 2316-10-37 M-12 2316-13-07
G-5 2316-07-03 1-34 2316-09-18 J-52 2316-10-38 M-16 2316-13-08
H-5 2316-07-03 1-35 2316-09-19 J-55 2316-10-40 N-30-1 2316-13-08-01
G-6 2316-07-04 1-36 2316-09-20 0-1-2 2316-10-40 N-30-2 2316-13-08-02
G-6A 2316-07-04A 1-39 2316-09-21 0-1-29 2316-10-40 N-30-3 2316-13-08-03
G-6B 2316-07-04B 1-40 2316-09-22 J-58 2316-10-41 N-30-4 2316-13-08-04
G-8 2316-07-05 1-41 2316-09-23 J=59 2316-10-42 M-40 2316-13-10
H-8 2316-07-05 1-42 2316-09-24 J-60 2316-10-42-01 M-41 2316-13-11
G-12 2316-07-07 1-42-1 2316-09-24-01 J-60A 2316-10-42-01A M-42 2316-13-12
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M-45 2316-13-14 M-1-2-1 2317-13-01-02-1 0-1-39 2317-16-25 N-19A 279-02-30A
M-38 2316-13-16 M-1-2-2 2317-13-01-02-1 0-1-40 2317-16-26 E-14 279-03-22
M-24 2316-13-21 M-1-2-3 2317-13-01-02-1 0-1-41 2317-16-27 1-2 279-04-32
N-5 2316-14-01 M-1-3 2317-13-01-03 0-1-42 2317-16-28 M-5 279-08-23
N-6 2316-14-02 M-1-4 2317-13-01-04 0-2-1 2317-16-30 M-15 279-08-29
N-7 2316-14-03 M-1-5 2317-13-01-05 0-2-4 2317-16-32 B-94 279-09-20
N-20 2316-14-04 M-1-6 2317-13-01-06 0-2-5 2317-16-33 N-28 279-11-05-02
N-22 2316-14-05 M-1-7 2317-13-01-07 0-2-7 2317-16-34 N-31 279-11-06
N-23 2316-14-06 M-1-8 2317-13-01-08 0-2-9 2317-16-35 N-2-1 279-11-11-00
N-25 2316-14-07 M-1-9 2317-13-01-09 0-2-13 2317-16-39 N-15 279-11-18
N-30 2316-14-08 M-1-10 2317-13-01-10 0-2-13-1 2317-16-40 N-3 279-11-21
N-29 2316-14-09 M-1-11 2317-13-01-11 0-2-15 2317-16-41 N-17 279-11-24
N-24 2316-14-11 M-1-12 2317-13-01-12 0-2-17 2317-16-43 N-11 279-11-28
N-26 2316-14-12 M-10 2317-13-04 0-2-18 2317-16-44 N-10 279-11-29
A-1 2317-01-01 M-21 2317-13-05 0-2-20 2317-16-45 N-1B 279-12-03
B-6 2317-02-01 M-22 2317-13-06 0-2-22 2317-16-46 N-1A 279-12-04
B-59 2317-02-02 M-23 2317-13-07 0-2-24 2317-16-47 N-1 279-12-05
B-59-1 2317-02-03 M=27 2317-13-08 0-2-26 2317-16-48 M-=7 301-17-14
B-96 2317-02-05 M-28 2317-13-09 0-2-27 2317-16-49 N-33 301-20-05
B-98 2317-02-06 M-29 2317-13-10 0-2-28 2317-16-50 N-12 301-20-15
B-100 2317-02-07 M=30 2317-13-11 0-2-29 2317-16-51 N-13 301-20-26
B-102 2317-02-09 M-31 2317-13-12 0-2-33 2317-16-55 N-14 301-20-28
E-12 2317-05-01 M-32 2317-13-13 0-3-5 2317-16-56 K-7 304-09-17
E-12A 2317-05-01A M-33 2317-13-14 0-3-6 2317-16-57 I-12 31-04001500-08
E-25 2317-05-01B M-35 2317-13-15 0-3-7 2317-16-58 C-16 31-04020000-09
E-25A 2317-05-01C M-36 2317-13-16 0-3-9 2317-16-59 C-8 31-04020000-09
F-7 2317-06-01 M-4 2317-13-17 0-3-11 2317-16-61 J-4 31-04020000-09
F-8 2317-06-02 M-18 2317-13-20 0-3-14 2317-16-62 J-16 31-06819000-09
F-48 2317-06-03 M-19 2317-13-21 0-3-17 2317-16-64 M-25 31-06819000-09
0-1-43 2317-06-03 0-1-1 2317-16-01 0-3-19 2317-16-65 F-20 31-11515000-09
0-2-32 2317-06-03 0-1-5 2317-16-02 0-3-20 2317-16-66 J-50 31-11515000-09
K-3 2317-11-02 0-1-7 2317-16-03 0-3-22 2317-16-67 0-3-10 31-11515000-09
L-12 2317-12-01 0-1-8 2317-16-04 0-3-29 2317-16-69 C-15 31-17017000-09
L-14 2317-12-02 0-1-11 2317-16-06 0-3-30 2317-16-70 C-9-5 31-30012000-09
L-15 2317-12-03 0-1-13 2317-16-07 0-3-1 2317-16-71 M-6 31-39035000-09
L-17-1 2317-12-04-01 0-1-14 2317-16-08 0-3-3 2317-16-72 G-15 32-09440190-09
L-17-2 2317-12-04-02 0-1-17 2317-16-09 0-2-30 2317-16-73 G-34 32-10030150-09
L-18 2317-12-05 0-1-18 2317-16-10 0-1-6 2317-16-74 H-13 32-10030150-09
L-19 2317-12-06 0-1-19 2317-16-11 0-1-9 2317-16-75 1-23 32-10030150-09
L-26 2317-12-07 0-1-20 2317-16-12 J-29 24-03000000-08 K-26 32-10030150-09
L-26-1 2317-12-07A 0-1-21 2317-16-13 J-7 24-03000000-08 A-2 41-10501000-08
L-26-2 2317-12-07B 0-1-22 2317-16-14 0-3-28 24-03000000-08 A-6-3 41-10700800-08
L-26-3 2317-12-07C 0-1-23 2317-16-15 0-2-16 24-04000000-09 A-6-2 41-20501400-08
L-30 2317-12-08 0-1-24 2317-16-16 J-10 24-06000000-08 B-32 44-00000001-00
L-33 2317-12-09 0-1-26 2317-16-17 J-34 24-07000000-08 A-9 44-00000002-01
L-37 2317-12-10 0-1-26-1 2317-16-18 F-11 24-08000000-09 B-34 44-00000006-00
L-39 2317-12-11 0-1-32 2317-16-21 0-2-10 24-08000000-09 B-76 44-00000010-00
L-40 2317-12-12 0-1-34 2317-16-22 C-14 279-02-06 J-28 44-00000013-00
L-41 2317-12-13 0-1-36 2317-16-23 F-33 279-02-30 0-3-25 44-00000013-00
M-1 2317-13-01 0-1-36A 2317-16-23A N-19 279-02-30 M-11 510-10-18
M-1-1 2317-13-01-01 0-1-36B 2317-16-23B F-33A 279-02-30A N-34 563-21-82
M-1-2 2317-13-01-02 0-1-38 2317-16-24
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GEMSY GAINED CHINA QUALITY AWARD —-- THE FIRST
ONE TO WIN THIS AWARD IN SEWING MACHINE FIELD

cERS ML 0 800-8576-822
SERVICE HOTLINE: 800-8576-822

GEMSY E£4 FEEER @TEaRre tEMna 2EAREETR © €D @ (€9

Mudlk: REHTIE S MHHRIFKEE38S P.C: 318000
ElAE44%F: DOMESTIC SALES DEPARTMENT
TEL: 0576-88201401 88202041

FAX: 0576-88202667 88203211
Http://www.gemsy.com

ADD: NO.638 DONGHUAN ROAD, TAIZHOU, ZHEJIANG, CHINA
EPFR2E 5E0: INTERNATIONAL TRADE DEPARTMENT

TEL: 0086-576-88201479 88201471 88207338

FAX: 0086-576-88202667 88203211

E-mail : gemsy@gemsy.com
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